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SPORTON LAB.

History of this test report

Report No. Version Description Issue Date

FR541507G 01 Initial issue of report Jun. 18, 2025

Revise Antenna Gain.

FR541507G 02 This report is an updated version, replacing the Jul. 01, 2025
report issued on Jun. 18, 2025.
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Summary of Test Result

E:,Z: Rc‘;:;: Test ltems (PAZ(::;:IL) Remark
3.1 15.407(e) 6dB & 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Reporting only -
3.2 15.407(a) Maximum E.|.R.P Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
3.4 15.407(b) Unwanted Emissions Pass -
3.5 15.207 AC Conducted Emission Pass -
3.6 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who shall
bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken into
account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:
The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Keven Cheng
Report Producer: Jessie Ho
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1 General Description

1.1 Product Feature of Equipment Under Test

Product Feature

General Specs

Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n/ac/ax, Wi-Fi 5GHz 802.11a/n/ac/ax and NFC(WPT).

Antenna Type

Bluetooth: Monopole Antenna

Sample 1 Main source

Sample 2 2nd source — FPC, PCB
Sample 3 2nd source — DRAM

Antenna information

5850 MHz ~ 5895 MHz | Peak Gain (dBi) ‘ 1.07

Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.

<Sample List>

Main source Vendor Avary
. Model Number SBOSDV1BV0G
Main Board
2nd source EETRCT] Pl
Model Number SBOSDV1B00G
Main source Vendor Avary
Antenna SUB Model Number SBOSDV2BV0OD
Board 2nd source Vendor ASKPCB
Model Number SBOSDV2B00D
Main source EETRCT] AKM
Model Number MESDV14201A
PB FPC
2nd source Vendor ICHIA
Model Number MESDV14211A
Main source EEIRCT AKM
Model Number MESDV14203A
USB FPC
2nd source Vendor ICHIA
Model Number MESDV14213A
Main source BT AKM
Model Number MESDV14205A
Hall Sensor FPC
2nd source Vendor ICHIA
Model Number MESDV14215A
Main source Vendor Micron
Model Number MT53E1G16D1ZW-046 WT:C
DRAM
2nd source Vendor JSC
Model Number JSL4BAG167ZAMF-05A
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1.2 Modification of EUT

No modifications are made to the EUT during all test items.

1.3 Testing Location

Test Site

Sporton International Inc. Wensan Laboratory

Test Site Location

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site No.

Sporton Site No.

THO5-HY, CO07-HY, 03CH16-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

1.4 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.
+ FCC KDB 291074 D02 EMC Measurement vO1

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.
2. The TAF code is not including all the FCC KDB listed without accreditation.

3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:
landscape), and adjusting the measurement antenna orientation, following C63.10 exploratory test

procedures and only the worst case emissions were reported in this report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

F N
Frequency Band Bandwidth Channel requency E0
(MHz)
169 5845 Straddle
20 MHz 173 5865
5850-5895 MHz 177 5885
(U-NII-4) 167 5835 Straddle
40 MHz
175 5875
80 MHz 171 5855 Straddle

Note: The channel noted with “straddle” spans 5.725-5.850 GHz and 5.850-5.895 GHz.
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2.2 Test Mode

This device support 26/52/106/242/484-tone RU.

The PSD of partial RU is reduced to be smaller than full RU according to TCB workshop interim
guidance Oct. 2022.

The 802.11ax mode is investigated among different tones, full resource units (RU), partial resource
units. The partial RU has no higher power than full RU’s, thus the full RU is chosen as main test
configuration.

The power for 802.11n HT20/ HT40 mode is smaller than 802.11ac mode, so all other conducted and

radiated test is covered by 802.11ac mode.

The final test modes include the worst data rates for each modulation shown in the table below.

Specification MCS index /Data Rate
802.11a 6 Mbps
802.11n HT20 (Covered by VHT20) MCSO0
802.11n HT40 (Covered by VHT40) MCSO0
802.11ac VHT20 MCSO0
802.11ac VHT40 MCSO0
802.11ac VHT80 MCSO0
802.11ax HE20 MCSO0
802.11ax HE40 MCSO0
802.11ax HE80 MCSO0
Test Cases
AC
Mode 1 : Bluetooth Link + WLAN (5GHz) Link + NFC Charging with Pen 1 + USB
Conducted
Cable 1 (Charging from AC Adapter) + Battery for Sample 1
Emission
Remark:
1. For Radiated Test Cases, the tests were performed with USB Cable 2.
2. For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.
3. The detailed Radiated test modes are shown in Appendix C.
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2.3 Connection Diagram of Test System

System BT
Simulator AP router Motebook GPS Station Earphone
Power EUT
Source Notebook
Earphone ‘ WLAN AP Monior ‘

This example is connection diagram of EUT test configurations.,
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item |[Equipment Brand Name (Model Name |FCC ID Data Cable Power Cord

1. |WLANAP ASUS RT-AC52 MSQ-RTAC4A00 N/A Unshielded,1.8m
ACI/P :

2. [Notebook Dell Latitude 3420 [FCC DoC N/A ggsg;'dfd’ 1.2m
Shielded, 1.8m

3. |Adapter MIBO MB-21244274 |N/A N/A N/A

4. |Adapter Google G9BR1 N/A N/A N/A

2.5 EUT Operation Test Setup

The RF test items, utility “Tera Term Version 4.95” was installed in Notebook which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data
rate and the application type and for continuous transmitting signals.
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2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2(dB)
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3 Test Result
3.1 6dB and 26dB and 99% Occupied Bandwidth Measurement
3.1.1 Description of 6dB and 26dB and 99% Occupied Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.
26dB and 99% Occupied bandwidth are reporting only.

3.1.2 Measuring Instruments

See list of measuring equipment of this test report.

3.1.3Test Procedures

The testing follows FCC KDB 291074 D02 EMC Measurement v01 Section 2.11 Minimum Emission
bandwidth

Set RBW = 100 kHz.

Set the VBW = 3 x RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 6 dB down from the peak of the emission.

2R e

Measure and record the results in the test report.

3.1.4Test Setup

e )

Spectrum Analyzer EUT

3.1.5Test Result of 6dB and 26dB and 99% Occupied Bandwidth

Please refer to Appendix A.
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3.2 Maximum E.I.LR.P Output Power Measurement
3.2.1Limit of Maximum E.I.LR.P Output Power

For client devices operating under the control of an indoor access point in the 5.850-5.895 GHz band,
the maximum power spectral density must not exceed 14 dBm e.i.r.p. in any 1-megahertz band, and
the maximum e.i.r.p. over the frequency band of operation must not exceed 30 dBm. Client devices
operating on a channel that spans the 5.725-5.850 GHz and 5.850-5.895 GHz bands must not

exceed an e.i.r.p. of 30 dBm.

3.2.2 Measuring Instruments

See list of measuring equipment of this test report.

3.2.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New
Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle

correction factor is required.

3.2.4Test Setup

[ 1 ] g

Attenuator
Power Meter i EUT
3.2.5Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

1. For client devices operating under the control of an indoor access point in the 5.850-5.895 GHz
band, the maximum power spectral density must not exceed 14 dBm e.i.r.p. in any 1-megahertz
band

2. For client devices operating on a channel that spans the 5.725-5.850 GHz and 5.850-5.895 GHz
bands shall meet both 15.407(a)(3)(i) 30dBm/500kHz and 15.407(a)(3)(iii) 14dBm/MHz limit,
where the stringent limit 14dBm/MHz is applied.

3.3.2 Measuring Instruments

See list of measuring equipment of this test report.

3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).

« Measure the duty cycle.
- Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW =1 MHz.
- Set VBW = 3 MHz.
« Number of points in sweep = 2 Span / RBW.
- Sweep time = auto.

+ Detector = RMS

« Trace average at least 100 traces in power averaging mode.

+ Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

3.3.4Test Setup

i ]

Spectrum Analyzer

EUT
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.
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3.4 Unwanted Emissions Measurement
This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1 Limit of Unwanted Emissions

(1) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as the following table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.
E=w HV/m, where P is the eirp (Watts)
(2) For transmitters operating solely in the 5.850-5.895 GHz band or operating on a channel that
spans across 5.725-5.895 GHz:
15.407(b)(5)(i), all emissions at or above 5.895 GHz shall not exceed an e.i.r.p. of 15 dBm/MHz
and shall decrease linearly to an e.i.r.p. of =7 dBm/MHz at or above 5.925 GHz.
All emissions below 5.725 GHz shall not exceed an e.i.r.p. of =27 dBm/MHz at 5.65 GHz
increasing linearly to 10 dBm/MHz at 5.7 GHz, and from 5.7 GHz increasing linearly to a level of
15.6 dBm/MHz at 5.72 GHz, and from 5.72 GHz increasing linearly to a level of 27 dBm/MHz at
5.725 GHz.
(3) KDB789033 D02 v02r01 G)2)c)
Use guidance in KDB Publication 789033 for all measurements. Unwanted emissions outside of
restricted bands are measured with an RMS detector. In addition, 15.35(b) applies where the peak
emissions must be limited to no more than 20 dB above the average limit.
Unwanted band-edge emissions may be measured using the integration method as described in
KDB Publication 789033 3. d) (ii). Emissions below 5725 MHz should be measured using

peak-detection while emission above 5895 MHz should be measured using average.
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Frequency(GHz) EIRP (dBm) Field Strength @3m distance Note
(dBuV/m)
Below 5.65 -27dBm/MHz 68.2 Peak
5.7 10dBm/MHz 105.2 Peak
5.72 15.6dBm/MHz 110.8 Peak
5.725 27dBm/MHz 122.2 Peak
5.895 -5dBm/MHz 90.2 Average
5.895 15dBm/MHz 110.2 Peak
Above 5.925 -27dBm/MHz 68.2 Average
Above 5.925 -7dBm/MHz 88.2 Peak

Note: Field strength at 3 m distance is converted to EIRP as the following equation:
EIRP[dBm] = E[dBuV/m]- 95.2

3.4.2 Measuring Instruments

See list of measuring equipment of this test report.

3.4.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
RBW = 120 kHz
VBW = 300 kHz
Detector = Peak
Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW 2= 3 MHz
Detector = Peak
Sweep time = auto
Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.
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2. The EUT was placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT was placed at distance 3 meter from measurement antenna which was mounted on the
top of a variable height antenna tower.

4. The measurement antenna is a broadband antenna and its height is adjusted between one
meter and four meters above ground to find the maximum value of the field strength for both
horizontal polarization and vertical polarization.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. Radiated testing below 1GHz was performed by adjusting the antenna tower from 1m to 4m and
by rotating the turn table from 0 degree to 360 degree to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6dB margin
against QP limit line, the position is marked as “-*.

7. Radiated testing above 1GHz was performed by adjusting the antenna tower from 1m to 4m and
by rotating the turn table from 0 degree to 360 degree to find the peak maximum hold reading for
scanning all frequencies.

When there is no suspected emission found and the harmonic emission level is with at least 6dB

margin against average limit line, the position is marked as “-*.

3.4.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver

TEL : 886-3-327-0868 Page Number 116 of 24
FAX : 886-3-327-0855 Issue Date : Jul. 01, 2025
Report Template No.: BU5-FR15EWLUNII4 AC MA Version 2.0 Report Version 1 02



swasrancas. FCC RADIO TEST REPORT Report No. : FR541507G

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer | Receiver

For radiated test from 1GHz to 18GHz

EUT :d— 3m —h:
"f"[ ] ;
]
I
L.5m E
Metal Full Soldered Ground Plane
oor— |
Spectrum Analyzer ! Receiver
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

3.4.5Test Results of Radiated Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6 Test Result of Radiated Band Edges

Please refer to Appendix C.

3.4.7 Duty Cycle

Please refer to Appendix D.

3.4.8 Test Result of Unwanted Radiated Emission (30MHz ~ 10th Harmonic)

Please refer to Appendix C.
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3.5 AC Conducted Emission Measurement
3.5.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2 Measuring Instruments

See list of measuring equipment of this test report.

3.5.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least
80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN shall be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

© N o a bk~ b

Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.5.4 Test Setup
T T T T T T T T T T Tt T T T Tt T T T T T T T T I
I Hon-conductive table |
| I
| Rear of EUT to be flushed [
} with rear of table top t
I o
| I
| |
L= |
| Laln 1
|- F socmo
I Receiver I ground
I 500 RF Cable Socm | || plane
|
| I
| 2 1
| I
| i
I
| J
| I
| |
| |
I I
| - - i -
| - i 3c) | -
} e Bonded to horizontal 40 cm to vertical L7
| ground plane reference plane [
S e o e . e . e . =
AMH = Artificial mains network (LISH}
AE = Assoclated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.6 Antenna Requirements
3.6.1 Standard Applicable

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of § 15.211, 15.213, 15.217, 15.219, 15.221, or § 15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with § 15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that

the proper antenna is employed so that the limits in this part are not exceeded.

3.6.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR541507G

4 List of Measuring Equipment

librati
Instrument | Brand Name Model No. Serial No. [Characteristics Ca :;a;::non Test Date Due Date Remark
Rohde & Apr. 22, 2025~ Radiation
L Ant HFH2-22 100488 9kHz~30MH Aug. 29, 2024 Aug. 28, 2025
copAntenna | g hwarz z z|hue Jun. 06, 2025 | 9 (03CH16-HY)
EMI Test . Apr. 22, 2025~ Radiation
. K ht N9038A(MXE) | MY57290111 | 3Hz~26.5GH Nov. 22, 2024 Nov. 21, 2025
Receiver eysig (MXE) z z | oV Jun. 06, 2025 | O (03CH16-HY)
BT Base Rohde & Apr. 22, 2025~ Radiation
: CBT 101135 BT 3.0 Oct. 10, 2024 Oct. 09, 2025
Station Schwarz ¢ Jun. 06, 2025 ¢ (03CH16-HY)
Spectrum . Apr. 22, 2025~ Radiation
K ht N9010B MY60241055 | 10Hz~44GH Jul. 19, 2024 Jul. 18, 2025
Analyzer eysig z o e Jun. 06, 2025 | " (03CH16-HY)
CBL 6111D &
. Apr. 22, 2025~ Radiation
Bilog Ant TESE 00802N1D01N| 47020 & 06 |30MHz to 1GHz| Oct. 05, 2024 Oct. 04, 2025
flog Antenna Q 06 2o 1khz| Be Jun. 06,2025 | ~° (03CH16-HY)
SCHWARZBE Apr. 22, 2025~ Radiation
Horn Ant BBHA 9120 D | 9120D-1522 1G~18GH Mar. 27, 2025 Mar. 26, 2026
ormAntenna CK z o ver Jun. 06,2025 | o (03CH16-HY)
. Apr. 22, 2025~ Radiation
Amplif SONOMA 310N 371607 9kHz~1GH Jul. 02, 2024 Jul. 01, 2025
mpimer Zmibhz Jun. 06, 2025 | " (03CH16-HY)
" ) Apr. 22, 2025~ Radiation
P lifi K ht 83017A MY53270264 | 1GHz~26.5GHz| Dec. 05, 2024 Dec. 04, 2025
reampimer °yslg z i Jun. 06,2025 | ~°C (03CH16-HY)
" Apr. 22, 2025~ Radiation
P lifi EMEC EM1G18G 060812 1GHz~18GHz | Dec. 24, 2024 Dec. 23, 2025
reampimer z o Jun. 06, 2025 | ~°C (03CH16-HY)
" Apr. 22, 2025~ Radiation
P lifi EMEC EM18G40G 060801 18GHz~40GHz | May 27, 2024 May 26, 2025
reampimer z z| My May 26, 2025 | oY (03CH16-HY)
. May 27, 2025~ Radiation
P lifi EMEC EM18G40G 060871 18GHz~40GHz | Aug. 23, 2024 Aug. 22, 2025
reampimer z o A Jun. 06, 2025 | "9 (03CH16-HY)
. L WLK4-1000-15 1.53GHz Low Apr. 22, 2025~ Radiation
Filter Wainwright | 5 g000-40ss|  SN17 Pass Filter | 2™ 1420251 ;1 06, 2025 | 12 132026 | (5chir6-Hy)
WHKX12-2700
. L 3GHz High Apr. 22, 2025~ Radiation
Filter Wainwright -3000(—);1000-6 SN3 Pass Filter Jun. 28, 2024 Jun. 06, 2025 Jun. 27, 2025 (03CH16-HY
WHKX8-5872.
. N 6.75GHz High Apr. 22, 2025~ Radiation
Fil W h -6750-1 - N27 Dec. 26, 2024 Dec. 25, 202
ilter ainwright | 5-6750-18000 S Pass Filter ec. 26, 20 Jun. 06, 2025 ec. 25, 2025 (03CH16-HY
40ST
HUBER + SUCOFLEX Apr. 23, 2025~ Radiation
RF | 1 2 KHz ~ 40GHz | Apr. 23, 202 Apr. 22, 202
Cable SUHNER 102 801606/2 | OKHz ~40GHz | Apr. 23,2025 |} | 05 2025 | AP™22:2026 | (5ciir6.Hy)
SUCOFLEX | EC-A5-300-5
HUBER + Apr. 22, 2025~ Radiation
RF Cable 102/SUCOFLE|757,805935/4 | 30MHz~18GHz | Aug. 07, 2024 Aug. 06, 2025
SUHNER X 104 802434/4 Jun. 06, 2025 (03CH16-HY)
HUBER + SUCOFLEX (804011/2,804 Apr. 22, 2025~ Radiation
RF | 18-40GH Dec. 31, 2024 Dec. 202
Cable SUHNER 102 012/2 8-40GHz | Dec. 31,2024, | 06, 2025 | D% 3% 2025 | (g3chr6-Hy)
Apr. 22, 2025~ Radiation
f Audi E3 230621 V! RK-002 N/A N/A N/A
Software udix 3 2306 9 002393 / / Jun. 06, 2025 / (03CH16-HY)
. Control Turn Apr. 22, 2025~ Radiation
I hainTek -1 N/A N/A N/A
Controller | ChainTe 3000 / table & Ant Mast / Jun. 06, 2025 / (03CH16-HY)
Apr. 22, 2025~ Radiation
A M hainTek MBS-520-1 N/A 1m~4 N/A N/A
ntenna Mast ChainTe S-520 / m~4m / Jun. 06, 2025 / (03CH16-HY)
Apr. 22, 2025~ Radiation
Turn Tabl hainTek T-200-S-1 N/A ~ D N/A N/A
urn Table ChainTe 00-S / 0~360 Degree / Jun. 06, 2025 /. (03CH16-HY)
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Report No. : FR541507G

Instrument |Brand Name| Model No. Serial No. [Characteristics Calg)ar:i:ion Test Date Due Date Remark
Ag;‘:(‘:"fr ACPOWER | AFC-11003G | F317040033 N/A N/A May 13, 2025 N/A fggg;cﬂ%
Software | £oM%°& | EMca2vi030 [ NA N/A NA  |May13,2025|  NA fgggﬁ%
Pulse Limiter SCH&’;’:';‘(RZB VTSD 9561-F N ,388;‘7'; 9kHz-200MHz | Oct. 23, 2024 | May 13, 2025 | Oct. 22, 2025 %’gg?cﬂ:’g
RF Cable | HOPRR® | RG214/U | 1358175 | 9kHz-30MHz | Mar. 03, 2025 | May 13, 2025 | Mar. 02, 2026 fgggﬁ%
\/T"Kl‘;tugfk TESEQ NNB 51 45051 N/A Mar. 24, 2025 | May 13, 2025 | Mar. 23, 2026 %’gg?cﬂ:’g
yourine | TeseQ NNB 52 36122 N/A Mar. 26, 2025 | May 13, 2025 | Mar. 25, 2026 fgggﬁ%
Eg"c';s:: zg;‘\f’;é‘ ESR3 102317 | 9kHz~3.6GHz | Sep. 23, 2024 | May 13, 2025 | Sep. 22, 2025 ?ggg;cﬂ?;;
Hygrometer | TECPEL DTM-303A | TP201996 N/A Nov. 01, 2024 A,\fl’;/ 214é‘22002255~ Oct. 30, 2025 goﬁgg_ﬂi‘;
Ussifs"(;’:er DARE RPR3008W RPR(?;;/;)Z?’M 10MHz~8GHz | Jul. 26, 2024 /?fl’;'y 2%?355; Jul. 25, 2025 goﬁgg_ﬂi‘;
(NO:100)
Aiiaglgs'er zg;‘\f’;é‘ FSV3044 101467 | 10HZ~44GHZ | Jan. 14, 2025 /my 2146,2200225; Jan. 13, 2026 g";ggﬂi‘;
Swien Contoll £ nstument | - ETF-1405-0 EC(;%(;?Q)W N/A Feb. 10, 2025 |\ 25 27 | Feb. 09, 2026 (C:T"'fggﬁi‘;
e e g T P BT A B
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence

of 95% (U = 2Uc(y)) 3.7dB

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

6.5dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

49 dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.1dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence
° = 5.3dB
of 95% (U = 2Uc(y))
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Appendix A. Test Result of Conducted Test Items

Report Number : FR541507G

Test Engineer:

joseph hu

Temperature:

21~25

°C

Test Date:

2025/4/24~2025/06/06

Relative Humidity:

51~54

%
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TEST RESULTS DATA

Report Number : FR541507G

6dB and 26dB EBW and 99% OBW

UNII-4 single antenna

99% 26dB 6 dB 6 dB
Data Freq. Bandwidth Bandwidth Bandwidth Bandwidth .
Mod. Rate NTY CH. (MHc;) (MHz) (MHz) (MHz) Min. Limit Pass/Fail
(MHz)
Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 | Ant2
11a |6Mbps| 1 [ 169 | 5845 | 17.18 - 20.02 - 16.35 - 0.5 Pass
11a [6Mbps| 1 [ 173 | 5865 | 17.17 - 19.84 - 16.34 - 0.5 Pass
11a |6Mbps| 1 | 177 | 5885 | 17.18 - 19.90 - 16.35 - 0.5 Pass
VHT20[ MCSO| 1| 169 | 5845 | 17.95 - 20.28 - 17.55 - 0.5 Pass
VHT20[ MCSO| 1| 173 | 5865 | 17.94 - 20.28 - 17.31 - 0.5 Pass
VHT20[ MCSO| 1| 177 | 5885 | 17.96 - 20.24 - 17.26 - 0.5 Pass
VHT40[ MCSO| 1 | 167 | 5835 | 36.53 - 41.42 - 35.79 - 0.5 Pass
VHT40[ MCSO| 1| 175 | 5875 | 36.47 - 41.50 - 35.57 - 0.5 Pass
VHT80[ MCSO| 1| 171 | 5855 | 76.22 - 82.08 - 76.10 - 0.5 Pass
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TEST RESULTS DATA
Average Power Table

Report Number : FR541507G

UNII-4 single antenna

Average EIRP EIRP

Data Freq. Conducted DG.‘ Power Pgwgr

Mod. Rate NTH CH. (MH2) Power (dBi) (dBm) Limit
(dBm) (dBm)

Ant1 | Ant2 | SUM | Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 | Ant2

11a |6Mbps| 1| 169 | 5845 | 9.40 - 1.07 - 10.47 - 30 -
11a |6Mbps| 1| 173 | 5865 | 9.14 - 1.07 - 10.21 - 30 -
11a |6Mbps| 1| 177 | 5885 | 9.44 - 1.07 - 10.51 - 30 -
HT20 [MCSO| 1| 169 | 5845 | 9.24 - 1.07 - 10.31 - 30 -
HT20 [ MCSO| 1| 173 | 5865 | 9.15 - 1.07 - 10.22 - 30 -
HT20 [ MCSO| 1| 177 | 5885 | 9.06 - 1.07 - 10.13 - 30 -
HT40 [ MCSO| 1| 167 | 5835 | 9.26 - 1.07 - 10.33 - 30 -
HT40 [ MCSO| 1| 175 | 5875 | 9.02 - 1.07 - 10.09 - 30 -
VHT20[ MCSO| 1 | 169 | 5845 [ 9.34 - 1.07 - 10.41 - 30 -
VHT20[ MCSO| 1 | 173 | 5865 | 9.25 - 1.07 - 10.32 - 30 -
VHT20[ MCSO| 1 | 177 | 5885 | 9.16 - 1.07 - 10.23 - 30 -
VHT40[ MCSO| 1 | 167 | 5835 [ 9.36 - 1.07 - 10.43 - 30 -
VHT40[ MCSO| 1| 175 | 5875 | 9.12 - 1.07 - 10.19 - 30 -
VHT80[ MCSO| 1 | 171 | 5855 [ 9.40 - 1.07 - 10.47 - 30 -
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Report Number : FR541507G

TEST RESULTS DATA
Power Spectral Density

UNII-4 single antenna
Average EIRP

Data Freq. Fzzgr F.’OWGF DenSity DG.‘ E’IEDP PSD Pass
Mod- | Rate N CH- fmHz)|  (@B) e @B | (@BmmHz) | M| R

(dBm/MHz) (dBm/MHz)

Ant1 | Ant2 | Ant1 | Ant2 | SUM [ Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2
11a |6Mbps| 1 | 169 | 5845  0.05 - -2.31 - 1.07 - -1.24 - 14.00 - Pass
11a |6Mbps| 1| 173 | 5865 | 0.05 - -2.55 - 1.07 - -1.48 - 14.00 - Pass
11a |6Mbps| 1 | 177 | 5885 | 0.05 - -2.23 - 1.07 - -1.16 - 14.00 - Pass
VHT20| MCSO| 1 [ 169 [ 5845 | 0.05 - -2.65 - 1.07 - -1.58 - 14.00 - Pass
VHT20| MCSO| 1 [ 173 | 5865 [ 0.05 - -2.85 - 1.07 - -1.78 - 14.00 - Pass
VHT20[{ MCSO0| 1 | 177 | 5885 | 0.05 - -2.97 - 1.07 - -1.90 - 14.00 - Pass
VHT40| MCSO| 1 [ 167 | 5835 | 0.11 - -5.69 - 1.07 - -4.62 - 14.00 - Pass
VHT40[ MCSO| 1 [ 175 | 5875 | 0.11 - -5.64 - 1.07 - -4.57 - 14.00 - Pass
VHT80| MCSO| 1 [ 171 [ 5855 [ 0.22 - -9.19 - 1.07 - -8.12 - 14.00 - Pass
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6dB and 26dB EBW and 99% OBW

TEST RESULTS DATA

Report Number : FR541507G

UNII-4 single antenna

Dat F S gc?%dth B ngsdth B deB'dth B deB'dth
ala req. . anawl anawi anawi andwi .
Mod. [ £ INT{ CH. (MH‘;) Config| ™ (MHz) (MH?) (MH?) Min Limit Pass/Fail

: (MHz)

Ant1 | Ant2 | Ant1 | Ant2 [ Ant1 | Ant2

HE20 [MCSO| 1| 169 | 5845 | Full | 1887 | - |2057 | - | 1836 | - 05 Pass
HE20 [MCSO0| 1| 173 | 5865 | Full | 1886 | - |2051 | - | 1839 | - 05 Pass
HE20 [MCSO0| 1| 177 | 5885 | Full | 1887 | - |2058 | - | 1834 | - 05 Pass
HE40 [MCSO0| 1| 167 | 5835 | Full | 37.83 | - |4165| - |3694| - 05 Pass
HE40 |[MCSO| 1| 175 | 5875 | Full | 3771 | - |4160 | - |3632| - 05 Pass
HEB0 [MCSO0| 1| 171 | 5855 | Full | 7761 | - |8o77 | - |7787 | - 05 Pass
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TEST RESULTS DATA

Average Power Table

Report Number : FR541507G

UNII-4 single antenna
Average EIRP EIRP
Data Freq. RU. Conducted DG. Power Pc?wgr
Mod. Rate NTX CH. (MHz) Config Power (dBi) (dBm) Limit
(dBm) (dBm)
Ant1 | Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2
HE20 | MCSO| 1| 169 | 5845 | Full | 9.44 - 1.07 - 10.51 - 30 -
HE20 | MCSO| 1| 169 | 5845 | 26/0 | -0.30 - 1.07 - 0.77 - 30 -
HE20 | MCSO| 1| 169 | 5845 | 52/37 | 2.18 - 1.07 - 3.25 - 30 -
HE20 | MCSO| 1| 169 | 5845 |106/53| 5.47 - 1.07 - 6.54 - 30 -
HE20 | MCSO| 1| 173 | 5865 | Full | 9.35 - 1.07 - 10.42 - 30 -
HE20 | MCSO| 1| 173 | 5865 | 26/4 | 1.24 - 1.07 - 2.31 - 30 -
HE20 | MCSO| 1| 173 | 5865 | 52/38 | 2.54 - 1.07 - 3.61 - 30 -
HE20 | MCSO| 1| 173 | 5865 |106/53| 5.60 - 1.07 - 6.67 - 30 -
HE20 | MCSO| 1| 177 | 5885 | Full | 9.26 - 1.07 - 10.33 - 30 -
HE20 | MCSO| 1| 177 | 5885 | 26/8 | -0.27 - 1.07 - 0.80 - 30 -
HE20 | MCSO| 1| 177 | 5885 | 52/40 | 2.42 - 1.07 - 3.49 - 30 -
HE20 | MCSO| 1| 177 | 5885 |106/54| 5.61 - 1.07 - 6.68 - 30 -
HE40 | MCSO| 1| 167 | 5835 | Full | 9.46 - 1.07 - 10.53 - 30 -
HE40 | MCSO| 1| 167 | 5835 |242/61| 6.32 - 1.07 - 7.39 - 30 -
HE40 | MCSO| 1| 175 | 5875 | Full | 9.22 - 1.07 - 10.29 - 30 -
HE40 | MCSO| 1| 175 | 5875 |242/62| 6.43 - 1.07 - 7.50 - 30 -
HE80 | MCSO| 1| 171 | 5855 | Full | 9.50 - 1.07 - 10.57 - 30 -
HE80 | MCSO| 1| 171 | 5855 |484/65| 6.20 - 1.07 - 7.27 - 30 -
HE80 | MCSO| 1| 171 | 5855 |484/66| 5.80 - 1.07 - 6.87 - 30 -
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR541507G

UNII-4 single antenna
Average EIRP

Data Freq. RU_ Fl:e)lzgr Fower DETEY DQ IIEDI;;) PSD Pass

Mod. Rato NT{ CH. (MHz) Config (dB) with Duty Factor (dBi) (dBm/MH2) Limit /Fail
. (dBm/MHz) (dBm/MHz)
Ant1 [ Ant2 | Ant1 | Ant2 | SUM | Ant1 | Ant2 [ Ant1 [ Ant2 | Ant1 | Ant2

HE20 | MCSO| 1| 169 | 5845 Full | 0.06 - -3.09 - 1.07 - -2.02 - 14.00 - Pass
HE20 | MCSO| 1| 169 | 5845 26/0 | 0.06 - -3.32 - 1.07 - -2.25 - 14.00 - Pass
HE20 | MCSO| 1| 169 | 5845 [ 52/37 | 0.06 - -3.43 - 1.07 - -2.36 - 14.00 - Pass
HE20 | MCSO| 1| 169 | 5845 [106/53| 0.06 - -3.11 - 1.07 - -2.04 - 14.00 - Pass
HE20 | MCSO| 1| 173 | 5865 [ Full | 0.06 - -2.84 - 1.07 - -1.77 - 14.00 - Pass
HE20 | MCSO| 1| 173 | 5865 | 26/4 | 0.06 - -3.34 - 1.07 - -2.27 - 14.00 - Pass
HE20 | MCSO| 1| 173 | 5865 | 52/38 | 0.06 - -3.18 - 1.07 - -2.11 - 14.00 - Pass
HE20 | MCSO| 1| 173 | 5865 [106/53| 0.06 - -3.18 - 1.07 - -2.11 - 14.00 - Pass
HE20 | MCSO| 1| 177 | 5885 Full | 0.06 - -2.96 - 1.07 - -1.89 - 14.00 - Pass
HE20 | MCSO| 1| 177 | 5885 | 26/8 | 0.06 - -3.11 - 1.07 - -2.04 - 14.00 - Pass
HE20 | MCSO| 1| 177 | 5885 [ 52/40 | 0.06 - -3.10 - 1.07 - -2.03 - 14.00 - Pass
HE20 | MCSO| 1| 177 | 5885 [106/54( 0.06 - -3.08 - 1.07 - -2.01 - 14.00 - Pass
HE40 | MCSO| 1| 167 | 5835 Full | 0.12 - -5.59 - 1.07 - -4.52 - 14.00 - Pass
HE40 | MCSO| 1| 167 | 5835 (242/61| 0.12 - -5.93 - 1.07 - -4.86 - 14.00 - Pass
HE40 |MCSO| 1| 175 | 5875 Full | 0.12 - -5.52 - 1.07 - -4.45 - 14.00 - Pass
HE40 | MCSO| 1| 175 | 5875 [242/62( 0.12 - -5.56 - 1.07 - -4.49 - 14.00 - Pass
HE80 | MCSO| 1| 171 | 5855 Full | 0.23 - -8.30 - 1.07 - -7.23 - 14.00 - Pass
HE80 | MCSO| 1| 171 | 5855 (484/65( 0.23 - -8.76 - 1.07 - -7.69 - 14.00 - Pass
HE80 | MCSO| 1| 171 | 5855 (484/66( 0.23 - -8.77 - 1.07 - -7.70 - 14.00 - Pass

Al-Tof7



swasrancas. FCC RADIO TEST REPORT Report No. : FR541507G

\Test Result of 6dB and 26dB and 99% Occupied Bandwidth\

<802.11a>

6dB Bandwidth 26dB Bandwidth

RefLevel 3000 ¢ Offset 2631 di = RBW 100Kz RefLovel 3000 e Offset 2631 di = RBW 300Kz
- At 2008 SWT 101 ms ® VBW 300 kitz_ Mode Sweep - At 008 SWT_107ms ® VBW | Mz Mode Sweep

10 dBm- 2 74T} o ‘M Mwm’w’h‘ F\* hﬁ“"w W“: 10 démr .‘I‘ \
* L / \
y \

o N Mkt b W/ bbb

40 dbi -
T TIOY PR YRR
"

|CF 5.845 Gz 10001 pis. 5.0 MHz/ Span 50.0 MHz |CF 5.845 Gz 10001 pis. 8.0 MHz/ Span 80.0 MHz

11:24:05 AM 05/16/2025 11:24:41 MM 05/16/2025

99% Occupied Bandwidth N/A

RefLevel 3000 06m  Offset 26,31 dB = RBW 500 kiz
- At 06 SWT 10.1ms @ VEW 2 Miiz_ Mode Sweep
1 Occupied Bandwidth

i L

40 B

F 5.845 GHz 10001 pts .0 MHz/ Span 50.0 Mz

2 Marker Table

i i 5847 4898 GHz 3.84 dBm Occ b 17.180414 271 MHz
TI 1 364336 6z 5,16 dbim e b Centroid 5845023811 e
] i 585361402 Gz 5.58 dbin Occ B Freq Offset 23811108488 kite
Measur Hum f TS

11:23:32 M 05/16/2025

Note: The occupied channel bandwidth is maintained within the band of operation.

TEL : 886-3-327-0868 Page Number 1 A2-1 of 11
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR541507G

<802.11ac VHT20>

6dB Bandwidth

26dB Bandwidth

RefLevel 3000 ¢ Offset 2631 di = RBW 100Kz
- At 008 SWT
1 frequency Sweep

0.1ms # VBW 300Kz Mode Sweep

1 frequency Sweep

RefLevel 30.0008m  Offset 26.31dB = RBW 300 kiz
- At 208 SWT 101 ms ® VEW 1Mz Mode Sweep

02:31:14 PM 05/22/2025

0 10
o - : : U HIL F "
I
e ‘-JL-',.»,-WIWHMLM M‘M‘MMMM,\‘ | \

10 dBm ‘.' r’ t 10 dBm \

J | / |

/ | 2247 ] }
30d8m ; 30d8m /

‘ : b s

e IPI— “/ | —————
|CF 5.845 GHz 10001 pts. 5.0 MHz/ 10001 pts. 8.0 MHz/

Span 50.0 MKz |CF 5.845 GHz
Bt [T et

02:31:35 M 05/22/2025

Measur [T

Span 80.0 MiHz

99% Occupied Bandwidth

N/A

RefLevel 3000 06m  Offset 26,31 dB = RBW 500 kiz
- At 06 SWT 10.1ms @ VEW 2 Miiz_ Mode Sweep
1 Occupied Bandwidth

02:30:55 MM 05/22/2025

10
0 st it

s I v

. \

" m LT T
40 dBmr

75805 GH 0001 pis 0 e/ Spon S0.0 Wz
2 Marker Table

I 1 56471448 GHz 361d8m Occw 17.949965.493 MHz

T 1 583605465 Gz 458 dim Occ b Centroid 545029637 G

n il 58540046 Gtz 517 dbn Occ B Freq Offet 29637045 34 ke

Measur [T

Note: The occupied channel bandwidth is maintained within the band of operation.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR541507G

<802.11ac VHT40>

6dB Bandwidth

26dB Bandwidth

RefLevel 3000 ¢ Offset 262808 = RBW 100Kz
- At 2008 SWT 101 ms ® VBW 300 kitz_ Mode Sweep
1 frequency Sweep

RefLevel 30.0008m  Offset 26228 = RBW 1 Mz

- At 20dB SWT 101 ms ® VEW 3 Mz Mode Sweep

1 frequency Sweep

02:35:50 BM 05/22/2025

02:40:18 PM 05/22/2025

10 10
r“\h.et‘. *\
0 0 L
H1-4.276 dBen-

L L | bl
-10 dBm H2-102 E‘I‘T%' ot L" iy 10 dBm

‘ ‘

\ e
30 dBar \IN 30 dBimr T h‘“ Y
L P Sl T AT "
et b -Lkn/

40 dBr 40 dBnr
s il bl Ak Lo LA
|CF 5.835 GHz 10001 pts. 9.0 MHz/ Span 90.0 MHz_ |CF 5.835 GHz 10001 pts. 16.0 MHz/ Span 160.0 MHz.

Measur [T

99% Occupied Bandwidth

N/A

RefLevel 300006 Offset 26288 = RBW 1 Mz
- At 0B SWT 10.1ms = VEW 3 Mz Mode Sweep
1 Occupied Bandwidth

PR " el ittt ap s oiisind
40 dBmr
F 5,835 GHz 10001 pts 10.0 MHz/ Span 100.0 MKz
2 Marker Table
[ 1 5841439 GHz 533dBm O Bw 36.531476 365 MHz
n 1 58167524 GHz 219 dBm Occ Bw Centroid 5835018 138 6Hz
17 1 5.853 2839 GHz 272 dBn Occ Bw Freq Offset 18.137 777963 kHz
e [ I

02:39:32 PM 05/22/2025

Note: The occupied channel bandwidth is maintained within the band of operation.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR541507G

<802.11ac VHT80>

6dB Bandwidth

26dB Bandwidth

RefLovel 3000 ¢ Offset 26.34.dB = RBW 100Kz
- At 2008 SWT 101 ms ® VBW 300 kitz_ Mode Sweep
1 frequency Sweep

RefLovel 3000 cim  Offset 26348 = RBW 1 Mz
- At 1545 SWT_101ms & VEW 3MHz  Mode Sweep
1 frequency Sweep

H1 1,185 d T — i

116932 di

10 dir il 1Iljl(ﬂly””ﬂ ”_l b

HYHY

A

30 dBm- / \
e bl

YT T

TR T
W

22 —
30 déim
sl oo ’ " -

|CF 5.855 GHx 10001 pis. 16.0 MHa/

02:45:02 BM 05/22/2025

Span 160.0 MHz
munm T

|CF 5.855 GHx 10001 pis. 320 MHa/

Span 320.0 MHz
vesoos. DN &L

02:45:32 BM 05/22/2025

99% Occupied Bandwidth

N/A

RefLevel 3000 06m  Offset 26,348 = RBW 1 Mz
- At 0B SWT 10.1ms = VEW 3 Mz Mode Sweep
1 Occupied Bandwidth

10
0 dbs -
/ [ \
{
f \
40 dBnr
F 5.855 GHz 10007 pts 12.0 MHz/ Span 120.0 MKz
2 Marker Table
[ 1 5823575 GHz 1.82dBm O Bw 76.217885543 MHz
i 1 581682 GHz 3.40 dBen Oce Bw Centroid 5854 928905 GHz
T 1 58930378 GHz 246 dBen Oce Bw Freq Offset 71,094 577 597 kHr
[

02:44:38 PM 05/22/2025

Note: The occupied channel bandwidth is maintained within the band of operation.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swasrancas. FCC RADIO TEST REPORT

Report No. : FR541507G

<802.11ax HE20>

6dB Bandwidth

26dB Bandwidth

RefLevel 3000 ¢ Offset 2631 di = RBW 100Kz
- At 2008 SWT 101 ms ® VBW 300 kitz_ Mode Sweep
1 frequency Sweep

RefLevel 30.0008m  Offset 26.31dB = RBW 300 kiz
- At 208 SWT 101 ms ® VEW 1Mz Mode Sweep

1 frequency Sweep

30 dBar \

40 dBnr

i b o YT IS Y Y RTTII
bbb A i bl ity "

10 10
o i i ; o ! —_—n M:'w "
10 dr rf ’\I 10 dBir f
‘ \
I H2 Bs 4
30 dBar

|CF 5.845 Gz 10001 pis. 5.0 MHz/ Span 50.0 MHz
Messur nmnm T

11:08:00 MM 05/16/2025

|CF 5.845 Gz

10001 pis. 8.0 MHz/

11:08:35 AM 05/16/2025

Span 80.0 MiHz
Measur nmnm PR

99% Occupied Bandwidth

N/A

RefLevel 3000 06m  Offset 26,31 dB = RBW 500 kiz
- At 06 SWT 10.1ms @ VEW 2 Miiz_ Mode Sweep
1 Occupied Bandwidth

10
0 ] \
L \

o MY ) | RN TP .
40 déim

F 5,845 GHz 10001 pts .0 MHz/ Span 50.0 MHz
2 Marker Table

[ 1 58482647 GHz 5.73 dBm Qccbw 18570989073 MHz

TI 1 543556931 Gz 145 dbm e b Centroid 5,845 024803 Gz

] i 554 4603 Gz 075 dbin e B Freq Offset 24R03013 159 kite

essuo NEENNN

11:07:27 M 05/16/2025

Note: The occupied channel bandwidth is maintained within the band of operation.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR541507G

<802.11ax HE40>

6dB Bandwidth

26dB Bandwidth

RefLevel 30.0008m  Offset 26.28dB = RBW 100 kiz

RefLevel 30.0008m  Offset 26228 = RBW 1 Mz

- Att 20dB SWT 0.1 ms ® VBW 300 kiz Mode Sweep - Att 20dB SWT 01ms ® VBW 3 MHz Mode Sweep
1 Frequency Sweep 1 Frequency Sweep
10 10
H1 6319 dBer
0 0 H
1144598
Lty bl b L LR ) L]
-10-dBm e 1080 it iy i A i 10 dBm-
[ | | \
2 -19.181.dB i
| 1
| j
g / \ o TS W T ——————
0 b I L i
AR A
|CF 5.835 GHz 10001 pts. 9.0 MHz/ Span $0.0 MHz |CF 5.835 GHz 10001 pts. 16.0 MHz/ Span 160.0 MKz
e nmm s, BT Measur i T

11:16:35 A 05/16/2025

11:17:11 BM 05/16/2025

99% Occupied Bandwidth

N/A

RefLevel 300006 Offset 26288 = RBW 1 Mz

- Att J0dE SWT  10.1ms ® VBW 3 MHz  Mede Sweep
1 Occupled Bandwidth
10 1
) PRI B
o -""\
W/ Trme———)
40 dBnr
F 5.835 Gz 10007 pts 10.0 MHz/ Span 100.0 MKz
2 Marker Table
[ 1 5819922 GHz 187 dBm O Bw 37825272313 MHz
i 1 58160788 GHz 183 dBen Oce Bw Centroid 5834991415 GHz
T 1 5853904 1 GHz .18 dBen Oce Bw Freq Offset 8,585 047 935 kHz
Meas [T ek

11:15:38 MM 05/16/2025

Note: The occupied channel bandwidth is maintained within the band of operation.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR541507G

<802.11ax HE80>

6dB Bandwidth

26dB Bandwidth

RefLevel 3000 08m  Offset 26.34dB = RBW 100 kiz

RefLevel 30.0008m  Offset 26,348 = RBW 1 Mz
- At

11:21:31 AM 05/16/2025

[

- Att 20dB  SWT  10.1ms ® VBW 300 kHz Mode Sweep 20dB SWT  10.1ms ® VBW 3 MHz Mode Sweep
1 Frequency Sweep 1 Frequency Sweep
10 0
H13.529 dBen bl
0 0 e A A i
[T
106 .;‘U'-H AP Pl ) hlil\mﬂl.hd.m bkl ; 10 déim
BEE e e R e ek \ ‘
| 1222471 dber—— i
30 dBm- 30 déim— T— T — ‘_-J Mmﬁ TP
stﬂj J l 40 dBnr
I’ " ot A " ik LA Ak
bk i b Wil
|CF 5.855 GHz 10001 pts. 16.0 MHz/ Span 160.0 MHz. |CF 5.855 GHz 10001 pts. 32.0 MHa/ Span 320.0 MHz

Measur [T

11:22:06 MM 05/16/2025

99% Occupied Bandwidth

N/A

RefLevel 3000 06m  Offset 26,348 = RBW 1 Mz

11:20:56 M4 05/16/2025

- Att J0dE SWT  10.1ms ® VBW 3 MHz  Mede Sweep
1 Occupled Bandwidth
10
. o s i koA Al A il e s
b o Mg e o g bl i
| |
! |
| \
e e
40 dBnr
F 5.855 GHz 10001 pts 12.0 MHz/ Span 120.0 MKz
2 Marker Table
[ 1 5.85326 GHz 3.59dBm O Bw T7.511433181 MHz
i 1 58161968 GHz 1.54 dben Occ Bw Centroid 5.854952 53 GHz
T 1 5.803 708 2 GHz 1.89 dBen Oce Bw Freq Offset 47469 576,831 kHr
Measur [T

Note: The occupied channel bandwidth is maintained within the band of operation.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR541507G

Test Result of Power Spectral Density|
<802.11a>

Maximum Power Density Plot (dBm/MHz)

RefLevel 30.00dBm  Offset 25.71 dB = RBW 1 MHz
- Att 20 dB = SWT

20 ms & VBW 3 MHz _Mode Sweep

58822530 GHz

CF 5.885 GHz

1001 pts

5.0 MHz/

M1

2 Marker Table

1

5.882253 GHz

-2.28 dBm

Span 50.0 MHz

04:01:10 BM

06/06/2025

<802.11ac VHT20>

Maximum Power Density Plot (dBm/MHz)

= Att

Ref Level 30,00 dBm

20 dB = SWT

Offset 26.31 dB = RBW 1 MHz

20 ms = VBW 3 MHz _Mode Sweep

SGL
Count 100/100

CF 5.845 GHz

1001 pts

5.0 MHz/

2 Marker Table

M1

1

5.847597 GHz

-2.15 dBm

Span 50.0 MHz

11:28:10 AM  05/15/2025

TEL : 886-3-327-0868

Page Number
FAX : 886-3-327-0855

1 A2-8 of 11



swasrancas. FCC RADIO TEST REPORT Report No. : FR541507G

<802.11ac VHT40>

Maximum Power Density Plot (dBm/MHz)

RefLevel 30.00dBm  Offset 25,88 dB = RBW 1 MHz SGL
= Att 20d8 ® SWT_ 20ms ® VBW 3 MHz _Mode Sweep Count 100/100
1 Frequency Sweep :

1] 5.75 dBm
58500100 GHz

0 dBmr

10 d

-20 t

30 dibm v

-40 db

50

60 dbim

CF 5.875 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
2 Marker Table

M1 1 5.86001 GHz -5.75 dBm

04:26:20 BM 06/06/2025

<802.11ac VHT80>

Maximum Power Density Plot (dBm/MHz)

Ref Level 30.00dBm  Offset 26.28dB = RBW 1 MHz SGL
= Att 2048 ® SWT  J0ms = VBW 3 MHz _Mode Sweep Count 100/100

1 Frequency Sweep

60 dBm

CF 5.855 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz
2 Marker Table

M1 1 5.85068 GHz -9.41 dBm

04:27:49 BM  06/06/2025

TEL : 886-3-327-0868 Page Number 1 A2-9 of 11
FAX : 886-3-327-0855



swasrancas. FCC RADIO TEST REPORT Report No. : FR541507G

<802.11ax HE20>

Maximum Power Density Plot (dBm/MHz)

RefLevel 30.00dBm  Offset 261408 = RBW 1 MHz SGL
= Att 20d8 ® SWT_ 20ms ® VBW 3 MHz _Mode Sweep Count 100/100
1 Frequency Sweep

0 dBmr

10 d

-20

30 dbim t ¥

-40 dB: — - A

50

60 dbim

CF 5.865 GHz 1001 pts .0 MHz/ Span 50.0 MHz
2 Marker Table

M1 1 5.862353 GHz -2.90 dBm

04:06:54 BM  06/06/2025

<802.11ax HE40>

Maximum Power Density Plot (dBm/MHz)

Ref Level 30.00 dBm Offset 2588 d8 & RBW 1 MHz SGL
- Att 2048 ® SWT  20ms ® VBW 3MHz _Mode Sweep Count 100/100
1 Frequency Sweep wr

dBm
58599200 GHz

0 dBm

10 dBrry

20 .

30 dBm

-40 dbs

50

60 dBm

CF 5.875 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
2 Marker Table

M1 1 5.85992 GHz -5.64 dBm

04:13:20 BM  06/06/2025

TEL : 886-3-327-0868 Page Number 1 A2-10 of 11
FAX : 886-3-327-0855



swasrancas. FCC RADIO TEST REPORT Report No. : FR541507G

<802.11ax HE80>

Maximum Power Density Plot (dBm/MHz)

RefLevel 30.00dBm  Offset 26.28dB = RBW 1 MHz
- Att 2048 ® SWT  30ms @ VBW 3MHz Mode Sweep Caunt 100/100

CF 5.855 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz
2 Marker Table

M1 1 5.84637 GHz -8.53 dBm

05:24:26 BM  06/06/2025

TEL : 886-3-327-0868 Page Number 1 A2-11 of 11
FAX : 886-3-327-0855



swasrancas. FCC RADIO TEST REPORT Report No. : FR541507G

Appendix B. AC Conducted Emission Test Results

Temperature : 224 ~25.6C
Relative Humidity : (43.3 ~49.1%

Test Engineer : |Louis Chung

TEL : 886-3-327-0868 Page Number : B1 of BS
FAX : 886-3-327-0855



Report No. : FR541507G
CO07-HY 2025/5/13

EUT Information
Report NO : 541507
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line

Full Spectrum

100

60_\ CISPR-QP Limit atMain Ports
|

e . _CISPR-Ave LimitatMain Ports

Level in dBuV
n
(]

0 t t t ———— t t t —+—— t
150k 300 400500 800 1M 2M 3M 4AM5M 6 8 10M 20M  30M

Frequency inHz

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuV) (dBuV) (dB) (dB)
0.156750 23.55 55.63 32.08 | L1 FLO 20.0
0.156750 41.86 65.63 23.77 | L1 FLO 20.0
0.179250 22.03 54.52 3249 | L1 FLO 20.0
0.179250 35.43 64.52 29.09 | L1 FLO 20.0
0.206250 20.74 53.36 32.62 | L1 FLO 20.0
0.206250 32.34 63.36 31.02 | L1 FLO 20.0
0.402900 18.23 47.79 29.56 | L1 FLO 20.0
0.402900 24.31 57.79 33.48 | L1 FLO 20.0
0.473190 27.95 46.46 1851 | L1 FLO 20.0
0.473190 34.68 56.46 21.78 | L1 FLO 20.0
0.602250 18.75 46.00 27.25 | L1 FLO 20.0
0.602250 24.70 56.00 31.30 | L1 FLO 20.0
1.401900 19.56 46.00 26.44 | L1 FLO 20.0
1.401900 25.41 56.00 30.59 | L1 FLO 20.0
1.592250 15.19 46.00 30.81 | L1 FLO 20.0
1.592250 22.16 56.00 33.84 | L1 FLO 20.0
7.404000 19.62 50.00 30.38 | L1 FLO 20.3
7.404000 27.12 60.00 3288 | L1 FLO 20.3
12.619500 26.56 50.00 2344 | L1 FLO 20.5

B2 of B5



CO07-HY
12.619500 32.67 60.00 27.33 | L1 FLO 20.5
29.402160 19.07 50.00 3093 | L1 FLO 21.1
29.402160 25.55 60.00 34.45 | L1 FLO 21.1
29.598000 19.47 50.00 3053 | L1 FLO 21.1
29.598000 26.58 60.00 3342 | L1 FLO 21.1

Report No. : FR541507G
2025/5/13

B3 of B5



Report No. : FR541507G

COO07-HY 2025/5/13

EUT Information

Report NO : 541507
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1001
0T
80+
70t
N 60_\ I CISPR-QP Limit atMain Ports
>
% iz
S spdo T .. EISPR-Ave LimitatMain Ports
[ i [ U U SO S S W :
e |
3
401
T »
301 @ v RS 4 ¢
* o o0 ¢
201
101
0 } } —+— —t } } !
150k 300 400500 800 1M 2M 3M 4M 5M 6 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.152363 24.53 55.87 3134 | N FLO 20.0
0.152363 43.31 65.87 2256 | N FLO 20.0
0.179250 21.27 54.52 33.25 | N FLO 20.0
0.179250 36.31 64.52 28.21 | N FLO 20.0
0.195000 19.07 53.82 34.75 | N FLO 20.0
0.195000 30.83 63.82 3299 | N FLO 20.0
0.402810 18.53 47.80 29.27 | N FLO 20.0
0.402810 29.44 57.80 28.36 | N FLO 20.0
0.447000 23.26 46.93 23.67 | N FLO 20.0
0.447000 32.32 56.93 24.61 | N FLO 20.0
0.492000 23.41 46.13 22.72 | N FLO 20.0
0.492000 32.69 56.13 23.44 | N FLO 20.0
0.600090 19.31 46.00 26.69 | N FLO 20.0
0.600090 29.99 56.00 26.01 | N FLO 20.0
1.402890 19.07 46.00 26.93 | N FLO 20.0
1.402890 29.40 56.00 26.60 | N FLO 20.0
1.592250 15.98 46.00 30.02 | N FLO 20.0
1.592250 27.91 56.00 28.09 | N FLO 20.0
2.397750 16.23 46.00 29.77 | N FLO 20.1

B4 of B5



CO07-HY
2.397750 26.51 56.00 29.49 | N FLO 20.1
3.593040 17.65 46.00 2835 | N FLO 20.1
3.593040 26.43 56.00 2957 | N FLO 20.1
4.600500 19.18 46.00 26.82 | N FLO 20.2
4.600500 27.21 56.00 28.79 | N FLO 20.2
12.786000 26.85 50.00 23.15 | N FLO 20.5
12.786000 34.58 60.00 2542 | N FLO 20.5
29.591250 21.18 50.00 28.82 | N FLO 21.0
29.591250 28.85 60.00 31.15 | N FLO 21.0

Report No. : FR541507G
2025/5/13
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR541507G

Appendix C. Radiated Spurious Emission Test Data

Relative Humidity(%): @ 40 ~ 65
Test Engineer : Jerry Lan, Gary Guo, and Steven Wu
Temperature(°C): 20 ~ 26
Note symbol
-L Low channel location
-R High channel location
C1-1. Radiated Spurious Emission Test Modes
<Sample 1>
Band Data
Mode Band Antenna Modulation Channel @ Frequency RU Remark
(GHz) Rate
Mode 53 | U-NII-4 | 5.85-5.895 1 802.11a 169 5845 MCSO0 - -
Mode 54 | U-NII-4 | 5.85-5.895 1 802.11a 173 5865 MCSO0 - -
Mode 55 | U-NII-4 | 5.85-5.895 1 802.11a 177 5885 MCSO0 - -
Mode 56 | U-NII-4 | 5.85-5.895 1 802.11ax HE20 169 5845 MCSO0 Full RU -
Mode 57 | U-NII-4 | 5.85-5.895 1 802.11ax HE20 173 5865 MCSO0 Full RU -
Mode 58 | U-NII-4 | 5.85-5.895 1 802.11ax HE20 177 5885 MCSO0 Full RU -
Mode 59 | U-NII-4 | 5.85-5.895 1 802.11ax HE40 167 5835 MCSO0 Full RU -
Mode 60 | U-NII-4 | 5.85-5.895 1 802.11ax HE40 175 5875 MCSO0 Full RU -
Mode 61 | U-NII-4 | 5.85-5.895 1 802.11ax HE80 171 5855 MCSO0 Full RU -
Partial RU
Mode 62 | U-NII-4 | 5.85-5.895 1 802.11ax HE20 177 5885 MCSO0 -
106/54
Mode 63 | U-NII-4 | 5.85-5.895 1 802.11ac VHT80 171 5855 MCSO0 - -
Partial RU
Mode 64 | U-NII-4 = 5.85-5.895 1 802.11ax HE20 177 5885 MCSO0 LF
106/54
TEL : 886-3-327-0868 Page Number : C1-1 of 57

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR541507G

C1-2. Summary of each worse mode

<Sample 1>
. Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

53 802.11a 169 5617.70 54.66 68.20 -13.54 V | Peak Pass - Band Edge
53 802.11a 169 | 17535.00 53.77 68.20 -14.43 V | Peak Pass - Harmonic
54 802.11a 173 | 5634.52 54.80 68.20 -13.40 H Peak @ Pass - Band Edge
54 802.11a 173 | 17595.00 52.78 68.20 -15.42 V | Peak Pass - Harmonic
55 802.11a 177 5641.30 55.53 68.20 -12.67 H Peak @ Pass - Band Edge
55 802.11a 177 | 17655.00 52.65 68.20 -15.55 H Peak @ Pass - Harmonic
56 802.11ax HE20 = 169 | 5612.39 54.53 68.20 -13.67 V | Peak Pass Full RU Band Edge
56 802.11ax HE20 = 169 | 17535.00 52.40 68.20 -15.80 H Peak @ Pass Full RU Harmonic
57 802.11ax HE20 = 173 | 5605.31 54.08 68.20 -14.12 V | Peak Pass Full RU Band Edge
57 802.11ax HE20 = 173 | 17595.00 52.83 68.20 -15.37 H Peak @ Pass Full RU Harmonic
58 802.11ax HE20 | 177 | 5895.25 78.96 90.02 -11.06 H Avg. Pass Full RU Band Edge

802.11ax HE20 = 177 | 17655.00 52.80 68.20 -15.40 H Peak @ Pass Full RU Harmonic
59 802.11ax HE40 = 167 | 5645.73 55.28 68.20 -12.92 V | Peak Pass Full RU Band Edge

802.11ax HE40 = 167 | 17505.00 53.04 68.20 -15.16 H Peak @ Pass Full RU Harmonic

802.11ax HE40 | 175 | 5922.00 57.28 70.39 -13.11 H Avg. Pass Full RU Band Edge
60 802.11ax HE40 = 175 | 17625.00 52.96 68.20 -15.24 H Peak @ Pass Full RU Harmonic
o1 802.11ax HE80 | 171 | 5925.50 61.38 68.20 -6.82 H Avg. Pass Full RU Band Edge

802.11ax HE80 | 171 | 17565.00 52.89 68.20 -15.31 V | Peak Pass Full RU Harmonic

802.11ax HE20 | 177 | 5895.25 83.83 90.02 -6.19 H Avg. Pass Partial RU Band Edge
62 10.6/54

802.11ax HE20 | 177 - - - - - - - Partial RU Harmonic

106/54

63 802.11ac VHT80 @ 171 | 5926.75 59.30 68.20 -8.90 H Avg. Pass - Band Edge

802.11ac VHT80 @ 171 | 17565.00 52.27 68.20 -15.93 H Peak = Pass - Harmonic
64 LF 177 38.73 33.18 40.00 -6.82 \Y QP Pass - LF

TEL : 886-3-327-0868 Page Number : C1-2 of 57

FAX : 886-3-327-0855




swasrancas. FCC RADIO TEST REPORT Report No. : FR541507G

53

Mode Band Edge - L

U-NII-4_5.85-5.895_802.11a_CH169_5845MHz

ANT 1
Pol. Horizontal Fundamental
, ynLevel (dBuVim) + gn LVl (dBuVim)
14 PERR BE[UNIT]) s
1225 /‘ 12251
1054 1050 1
a75 Wi PEAK(UNI 4)

LU SSSS———
00
525

350
350
175
175
Peak
5600 5659, 718, 5TTT. 5836. 5895
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site : @3CHIG-HY Frequency Mz}
Condition: PEAK_BE(UNIT 4) 3n 9126D-1522 250327 HORTZONTAL
: RBW:1000.009KHz VBH:3009.600kHz ST:Auto Site @ B3CHLG-HY
Condition: PEAK(UNIT 4) 3m 9128D-1522_250327 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : RBH:1000.000KHz VBH:3000.800KHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Linit Read  Ant (able P A AP TR
Mz diuyje dewjn B dBW difu A8 b B o deg Freq Level ﬂ;e Margin Le::l Fact:r zos: F;:ZE Fact:: s Remark
1 5637.47 54.49 68.20 -13.80 39.35 33.15 11.69 29.79 0.9 100 115 Peak 4 Harg
2 565222 54.22 69.85 -15.63 39.18 33.22 11.70 29.89 0.9 180 115 Peak —_——
3 S02.67 52.99 195.76 -5.79 37.45 3561 117 2983 0.09 100 115 Peak Mz dBuV/n dBulfn dB dBV dB/n B A B o deg
4 570,67 527911095 -56.16 37.17 3368 1178 2.8 .08 180 115 Pesk 1 5B45.00 165.80 --o-on oeooe 80.64 4.7 1199 29.91 0.00 160 15 Pesk
1 Level (dBuVim)
1225
1054 |
875
00 AVGUNI4)
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CHI6-HY
Condition: AVG(UNTI 4) 3m 91200-1522_250327 HORIZONTAL
+ RBi:1009.008KHz VBIN:0.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5845.80 98.79 ------ ---e-- 82.63 34.17 119 29.91 0.80 160  LI5 Average
TEL : 886-3-327-0868 Page Number : C1-3 of 57

FAX : 886-3-327-0855



ssasranas. FCC RADIO TEST REPORT

Report No. : FR541507G

Pol.

Horizontal Fundamental
+aLevel (dBuVim)
1225
105
s [\M PEAK BE(UNI4)
700 Mf \'W%
M 2
5250 i Al n ) \
3,
17!
Peak Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK_BE(UNII 4) 3m 91200-1522_250327 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 592475 55.36 88.38 -32.52 39.55 34.30 11.97 29.96 .09 160 115 Peak
2 5963.50 56.22 88.20 -31.98 39.93 34,27 12.60 29.95 @.00 160 115 Peak
m Level {dBuVim)
1225
105
415
52 ] e 2
350
17
Avg Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE(UNII 4) 3m 9128D-1522 250327 HORIZONTAL
+ RBW:1080.060kHz VBW:0.810kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B o deg
1 5925.06 45.98 68.20 -22.22 29.67 3430 11.97 29.96 .08 180 115 Average
2 5928.50 46.85 ©8.20 -22.15 29.74 3439 11.97 29.96 0.8 180 115 Average
TEL : 886-3-327-0868 Page Number : C1-4 of 57
FAX : 886-3-327-0855
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53

Mode Band Edge - L

U-NII-4_5.85-5.895_802.11a_CH169_5845MHz

ANT 1
Pol. Vertical Fundamental
, ynLevel (dBuVim) + gn LVl (dBuVim)
14 PERR BE[UNIT]) s
1225 /‘ 12251
105.0, 1050 il
a75 Wi PEAK(UNI 4)

[ S
’ ) ;4 00
SRSttt b st
525
30

350
175
175
Peak
5600 5659, 718, 5TTT. 5836. 5895
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site : @3CHIG-HY Frequency Mz}
Condition: PEAK_BE(UNIT 4) 3m 9120D-1522 250327 VERTICAL
: RBW:1000.009KHz VBH:3009.600kHz ST:Auto Site @ B3CHLG-HY
Condition: PEAK(UNII 4) 3m 9128D-1522_250327 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : RBH:1000.000KHz VBH:3000. 800Kz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Linit Read  Ant (able P A AP TR
Mz diulje dewjn - dB - dB difu A8 b B o deg Freq Level ﬂ;e Margin Le::l Fact:r zos: F;:ZE Fact:: s Remark
1 561778 54.66 68.20 -13.5¢ 39.78 33.07 11.67 29.73 @.09 321 112 Peak 4 Harg
2 5651.84 53.67 68.97 -15.30 33.56 33.21 11.70 29.89 0.9 321 112 Peak —_——
3 S00.61 53.59 195.20 -SLGL 35.06 33.60 117 29.83 0.09 321 112 Peak Mz dBuV/n dBulfn dB dBV /e B A BB o deg
4 70,66 549311220 -57.3 3031 3368 1178 2.8 .08 321 112 Pesk 1 5B45.00 163,44 --oon oeeoe §.26 %419 1199 29.91 0.00 3 102 Pesk
1 Level (dBuVim)
1225
1050
1
875
00 AVGUNI4)
35‘0/_’__/—/_/‘/_‘(_’/,\/_/
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CHI6-HY
Condition: AVG(UNTI 4) 3m 91200-1522_250327 VERTICAL
+ RBi:1009.008kHz VBIW:0.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5845.80 96.21 ------ ------ 80.63 34.19 11.9% 29.91 @.80 321 112 Average
TEL : 886-3-327-0868 Page Number : C1-5 of 57

FAX : 886-3-327-0855



ssasranas. FCC RADIO TEST REPORT Report No. : FR541507G

Pol. Vertical Fundamental
+aLevel (dBuVim)
1225
105
PEAK_BE(UNIL4
s (UNI4)
700 r \k
. %Mm i 2 it
Rl
3,
17!
Peak Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK_BE(UNII 4) 3m 91200-1522_250327 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 592475 5422 88.38 -34.16 37.91 3430 11.97 29.96 @.09 321 112 Peak
2 5959.5@ 56.08 88.20 -32,12 39.78 34.28 12.60 29.95 @.80 321 112 Peak
m Level {dBuVim)
1225
105
il [
5 — 7
350
17
Avg Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE(UNII 4) 3m 9128D-1522 250327 VERTICAL
+ RBW:1080.060kHz VBW:0.810kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B o deg
1 5925.06 45.98 ©8.20 -22.30 29.59 3439 11.97 29.96 .08 321 112 Average
2593250 45.98 ©8.20 -22.22 29.67 3430 11.97 29.96 0.8 321 112 Average
TEL : 886-3-327-0868 Page Number : C1-6 of 57

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR541507G

Pol. Horizontal Vertical
1 HL&\!&I{dB«VJm) 1 HLMI{dBﬂVJm)
1225 1225
875 85
EAK(UNI) EAK(UNI)
011 e R | f b T S W | fl [
AVG_54 2 AVG_54
525 525
30 30
Peak
115 115
Avg
1000 8800. 16600, 24400, 32200, 40000 1000 8800 16600. 24400 32200, 40000
Frequency {WHz) Frequency {MHz)
Site @ @3CHI6-HY Site @ @3CHIG-HY
Condition: PEAK(UNIT) 3m 9120D-1522 250327 HORIZONTAL Condition: PEAK(UNIT) 3m 9128D-1522 250327 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dB dB/m A8 dB A8 om  deg Mz dBuV/m dBuV/m B B dB/fm A8 A8 A8 om  deg
1 11690.09 47.83 74.80 -26.17 57.55 3B.60 16.99 65.79 @.57  -- - Peak 1 11690.09 47.89 74.00 -26.11 57.61 38.60 16.99 65.79 @.57  -- - Peak
2 17935.00 5219 63.20 -16.01 54.45 39.38 2141 63.67 @.62 -~ -- Pk 1 17935.00 53.77 68.20 -14.43 95.89 39.49 2142 63.65 @.62 -~ - Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-7 of 57




swasrancas. FCC RADIO TEST REPORT Report No. : FR541507G

54

Mode Band Edge - L

U-NII-4_5.85-5.895_802.11a_CH173_5865MHz

ANT 1
Pol. Horizontal Fundamental
Level (dBuVim) Level (dBuV/m)
140 PERRBE[UNTA] 140
1225 /‘ 12251
1
105.0 1050
75 PEAK{UNI 4
875 (U4
0
70.0
12 34
52 5lobrrtrapebbeinnd : W
52.5
350 .
350
175
175
Peak
5600 5659, 718, 5TTT. 5836. 5895
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
site : @3CHIGHY Frequency (Wiz)
Condition: PEAK_BE(UNIT 4) 3n 9126D-1522 250327 HORTZONTAL
: RBW:1000.009KHz VBH:3009.600kHz ST:Auto Site @ B3CHLG-HY
Condition: PEAK(UNIT 4) 3m 9128D-1522_250327 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : RB:1009.008kHz VBId:3000.B00kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Linit Read  Ant (able P A AP TR
Mz diuje dewjn - dB - dBW difu dB b B o deg Freq Level ﬂ;e Margin Le::l Fact:r zos: F;:ZE Fact:: s Remark
1 5634.52 54.80 68.20 -13.40 39.76 33.14 11.69 29.79 0.9 100 23 Peak 4 Harg
2 5650.15 53.43 68.31 -14.88 38.33 33.20 11.70 29.80 0.9 180 23 Peak —_——
3 S2.66 S54.66195.95 -5L.29 39.12 3351 176 29.83 0.09 100 23 Peak Mz dBuV/n dBulfn dB dBV dB/n B A B o deg
4 ST0.87 53.49 110.95 -57.46 3787 3368 1170 2.8 0.00 180 23 Pesk 1 5865.00 167.42 ----o- ---o- .19 M2 119 9.9 000 180 23 Peak
1 Level (dBuVim)
1225
1050 1
875
00 AGUNI4)
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CHI6-HY
Condition: AVG(UNTI 4) 3m 91200-1522_250327 HORIZONTAL
+ RBi:1009.008KHz VBIN:0.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5865.80 99.84 ------ ------ 83.63 34.22 11.91 29.927 o.0e 1e0 23 Average
TEL : 886-3-327-0868 Page Number : C1-8 of 57

FAX : 886-3-327-0855



ssasranas. FCC RADIO TEST REPORT Report No. : FR541507G

Pol. Horizontal Fundamental
+aLevel (dBuVim)
1225
105
(V PEAK_BE(UNIL4
s (UNI4)
. !Ny
700 M”
2
5261 oottt M}UJ\,}».,,. bt gt
3,
17!
Peak Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK_BE(UNII 4) 3m 91200-1522_250327 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5925.06 55.45 B88.20 -32.75 39.14 3438 11.97 9.9 @.e@ 160 23 Peak
2 5957.8@ 57.23 8B.20 -30.97 40.93 34,29 11.99 29.95 @.80 100 23 Peak
m Level {dBuVim)
1225
105
s i
m AVG BEUNL4)
5! 1
I
350
17
Avg Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE(UNII 4) 3m 9128D-1522 250327 HORIZONTAL
+ RBW:1080.060kHz VBW:0.810kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B o deg
1 5895.25 5179 99.62 -38.23 35.56 34.29 11.94 29.94 @.p@ 160 23 Average
2 5925.00 46.52 68.20 -21.68 30.21 34.3% 11.97 29.96 .8 160 23 Average
TEL : 886-3-327-0868 Page Number : C1-9 of 57

FAX : 886-3-327-0855



swasrancas. FCC RADIO TEST REPORT Report No. : FR541507G

54

Mode Band Edge - L

U-NII-4_5.85-5.895_802.11a_CH173_5865MHz

ANT 1
Pol. Vertical Fundamental
, ynLevel (dBuVim) + gn LVl (dBuVim)
14 PERR BE[UNIT]) s
1225 /‘ 12251
105.0, 1050 1
a75 Wi PEAK(UNI 4)

e—————g
’ 3 0.4

0 R R -
52.5
350
350
175
175
Peak
5600 5659, 718, 5TTT. 5836. 5895
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site : @3CHIG-HY Frequency Mz}
Condition: PEAK_BE(UNIT 4) 3m 9120D-1522 250327 VERTICAL
: RBW:1000.009KHz VBH:3009.600kHz ST:Auto Site @ B3CHLG-HY
Condition: PEAK(UNII 4) 3m 9128D-1522_250327 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : RBH:1000.000KHz VBH:3000. 800Kz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Linit Read  Ant (able P A AP TR
Mz diuije dew/n dB - dBW difu A8 b B o deg Freq Level ﬂ;e Margin Le::l Fact:r zos: F;:ZE Fact:: s Remark
1 5608.26 54.39 68.20 -13.81 39.47 33.03 11.66 29.77 0.9 480 124 Peak 4 Harg
2 5650.15 53.20 68.31 -15.11 33.18 33.20 11.70 29.80 0.09 480 124 Peak —_——
3 S00.61 5467 195.20 -58.53 39.14 3360 1176 29.83 0.09 49 124 Peak Mz dBuV/n dBulfn dB dBV dB/n B A BB o deg
4 570,36 53.29 11062 -56.33 37.67 3368 1178 20.84 .08 480 124 Pesk 1 5B65.00 165,27 --oeen oeeoe 0.06 4.2 1101 29.92 0.00 40 14 Pesk
1 Level (dBuVim)
1225
1054 |
875
00 AVGUNI4)
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CHI6-HY
Condition: AVG(UNTI 4) 3m 91200-1522_250327 VERTICAL
+ RBi:1009.008kHz VBIW:0.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5865.80 98.68 ------ ------ 82.37 34.23 11.92 29.97 0.00 460 124 Average
TEL : 886-3-327-0868 Page Number : C1-10 of 57

FAX : 886-3-327-0855



ssasranas. FCC RADIO TEST REPORT Report No. : FR541507G

Pol. Vertical Fundamental
+aLevel (dBuVim)
1225
105
PEAK_BE(UNIL4
s (UNI4)
0.
700 m M
2
52, o bl iy Mm .\1 A A I,
3,
17!
Peak Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK_BE(UNII 4) 3m 91200-1522_250327 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5923.25 55.02 89.48 -34.46 38.72 34.30 11.96 29.96 0.09 480 124 Peak
2 595608 57.08 88.20 -31.20 40.69 34,29 11.99 29.97 0.00 480 124 Peak
m Level {dBuVim)
1225
105
s N
m AVG BEUNL4)
5 i
350
17
Avg Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE(UNII 4) 3m 9128D-1522 250327 VERTICAL
+ RBW:1080.060kHz VBW:0.810kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B o deg
1 5925.00 46.67 68.20 -22.13 29.76 3430 11.97 29.96 Q.08 480 124 Average
2 5928.00 46.09 ©8.20 -22.11 29.78 3430 11.97 29.96 Q.08 480 124 Average
TEL : 886-3-327-0868 Page Number : C1-11 of 57

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR541507G

Pol. Horizontal Vertical
ML&\!&I{dB!IVJm)
1225
875
EAK(UNI)
011 e R | [ A fl [
AVG_54
525
30
Peak
115
Avg
1000 8800. 16600, 24400, 16600. 24400, 32200, 40000
Frequency {WHz) Frequency {MHz)
Site @ @3CHI6-HY
Condition: PEAK(UNIT) 3m 9120D-1522 250327 HORIZONTAL Condition: PEAK(UNIT) 3m 9128D-1522 250327 VERTICAL
Linit Read At Cable Preamp Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m 8 dBw dB/fm  dB B 48 dew db/m B B B om deg
1 11730.00 47.79 74.60 -26.21 57.47 38.62 16.92 65.79 0.5 1 11730.09 47.84 74.00 -26.16 57.50 38.62 16.92 65.79 @.57  -- - Peak
21739500 52.73 68.20 -15.45 3475 39.34 2145 636l .62 1 17595.00 578 68.20 -15.42 5478 39.%4 2145 63.61 @62 -~ - Peak
TEL : 886-3-327-0868 Page Number : C1-12 of 57

FAX : 886-3-327-0855
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55

Mode Band Edge - L

U-NII-4_5.85-5.895_802.11a_CH177_5885MHz

ANT 1
Pol. Horizontal Fundamental
Level (dBuVim) Level (dBuV/m)
140 PERRBE[UNTA] 140
1225 /‘ 12251
1
105.0 1050
75 PEAK{UNI 4
875 (U4
0
1 70.0
52 5l b i 3”4," ol fo W
52.5
350
350
175
175
Peak
5600 5659, 718, 5TT1. 5836. 5895
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site : @3CHIG-HY Frequency Mz}
Condition: PEAK_BE(UNIT 4) 3n 9126D-1522 250327 HORTZONTAL
: RBW:1000.009KHz VBH:3009.600kHz ST:Auto Site @ B3CHLG-HY
Condition: PEAK(UNIT 4) 3m 9128D-1522_250327 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : RBH:1000.000KHz VBH:3000.800KHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Linit Read  Ant (able P A AP TR
Mz diuije dBw/n - dB dBW difu A8 b B o deg Freq Level ﬂ;e Margin Le::l Fact:r zos: F;:ZE Fact:: s Remark
1 564138 55.53 68.20 -12.67 40.46 33.17 11.69 29.79 0.9 100 117 Peak 4 Harg
2 565133 53.58 69.19 -15.61 33.47 33.21 11.70 29.89 0.9 180 117 Peak —_——
3 S00.89 53.64 195.45 -SLEL 3511 33.60 1176 29.83 0.09 100 117 Peak Mz dBuV/n dBulfn dB dBV dB/n B A BB o deg
4 570,67 53.13110.95 -57.82 3751 3368 1178 2.8 .08 180 117 Pesk 1 5B85.00 165.48 --oon oeooe 0.2 47 1193 9.9 0.00 180 107 Pesk
1 Level (dBuVim)
1225
1050 .
875
00 AVGUNI4)
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CHI6-HY
Condition: AVG(UNTI 4) 3m 91200-1522_250327 HORIZONTAL
+ RBi:1009.008KHz VBIN:0.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5885.80 98.11 ------ ------ 81.84 34.27 11.93 29.95 0.80 160  LI7 Average
TEL : 886-3-327-0868 Page Number : C1-13 of 57

FAX : 886-3-327-0855



ssasranas. FCC RADIO TEST REPORT Report No. : FR541507G

Pol. Horizontal Fundamental
+aLevel (dBuVim)
1225
105
PEAK_BE(UNIL4
s (UNI4)
. i L"‘\
A N
5! et M R AR
3,
17!
Peak Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK_BE(UNII 4) 3m 91200-1522_250327 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5895.50 30.38 109.33 -28.95 64.59 34.29 11.94 29.94 0.09 180 117 Peak
2592575 S57.47 88.20 -38.73 4116 34,30 11.97 29.96 @.00 160 117 Peak
m Level {dBuVim)
1225
105
415
m AVG BEUNL4)
5 /
-
350
17
Avg Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE(UNII 4) 3m 9128D-1522 250327 HORIZONTAL
+ RBW:1080.060kHz VBW:0.810kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B o deg
1 5895.25 67.98 96.62 -22.12 51.61 34.29 11.94 29.94 .08 180 117 Average
2592550 47.23 ©68.20 -20.97 30.92 3430 11.97 29.9 0.8 180 117 Average
TEL : 886-3-327-0868 Page Number : C1-14 of 57

FAX : 886-3-327-0855



swasrancas. FCC RADIO TEST REPORT Report No. : FR541507G

55

Mode Band Edge - L

U-NII-4_5.85-5.895_802.11a_CH177_5885MHz

ANT 1
Pol. Vertical Fundamental
Level (dBuVim) Level (dBuV/m)
140 PERRBE[UNTA] 140
1225 /‘ 12251
105.0 1050 1
75 PEAK{UNI 4
875 (U4
0
" 70.0
5! i " i il
525 . W
350
350
175
175
Peak
5600 5659, 718, 5TT1. 5836. 5895
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site  : @3CHIG-HY Frequency Mz}
Condition: PEAK_BE(UNIT 4) 3m 9120D-1522 250327 VERTICAL
: RBW:1000.009KHz VBH:3009.600kHz ST:Auto Site @ B3CHLG-HY
Condition: PEAK(UNII 4) 3m 9128D-1522_250327 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : RBH:1000.000KHz VBH:3000. 800Kz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Linit Read  Ant (able P A AP TR
Mz diulje dBw/n - dB dBW difu dB b B o deg Freq Level ﬂ;e Margin Le::l Fact:r zos: F;:ZE Fact:: s Remark
1 560088 54.54 68.20 -13.56 39.76 33.08 11.65 29.77 0.9 331 111 Peak 4 Harg
2 5650.15 53.09 68.31-15.22 37.99 33.20 11.70 29.89 0.9 331 11l Peak —_——
3 S00.61 5269 195.20 -52.51 37.16 33.60 1176 29.83 0.09 331 111 Peak Mz dBuV/n dBulfn dB dBV dB/n B A B o deg
4 720,67 537211095 -57.23 .00 3368 1178 2.8 .08 33 111 Pesk 1 5B85.00 163.49 --oon -oeeoe 0.0 3428 1184 9.9 000 31 U1 Pesk
1 Level (dBuVim)
1225
1050
1
875
00 AVGUNI4)
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CHI6-HY
Condition: AVG(UNTI 4) 3m 91200-1522_250327 VERTICAL
+ RBi:1009.008kHz VBIW:0.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5885.80 96.83 ------ ------ 79.75 3428 1194 29.94 .80 331 LI Average
TEL : 886-3-327-0868 Page Number : C1-15 of 57

FAX : 886-3-327-0855



ssasranas. FCC RADIO TEST REPORT Report No. : FR541507G

Pol. Vertical Fundamental
+aLevel (dBuVim)
1225
105
m PEAK_BE(UNIL4
s (UNI4)
1
700 ] uﬁﬂ lt\(
vl :
525 g et A. ol
3,
17!
Peak Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK_BE(UNII 4) 3m 91200-1522_250327 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5903.08 73.99 194.32 -30.33 57.68 34,30 11.95 29.94 .09 331 111 Peak
2 593150 56.76 88.20 -31.44 40.45 34,30 11.97 29.96 @.80 331 111 Peak
m Level {dBuVim)
1225
105
415
m AVG BEUNL4)
52,
350
17
Avg Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE(UNII 4) 3m 9128D-1522 250327 VERTICAL
+ RBW:1080.060kHz VBW:0.810kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B o deg
1 5895.25 66.00 90.62 -24.82 49.71 34.29 11.94 29.94 .8 331  L1L Average
2 5925.00 46.81 ©8.20 -21.39 30.58 3430 11.97 29.96 0.8 331  L1L Average
TEL : 886-3-327-0868 Page Number : C1-16 of 57

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR541507G

Pol. Horizontal Vertical
1HL&\'&|{¢B!IWIH)
1225
875
EAK(UNI)
011 e R | [ A fl [
AVG_54
525
30
Peak
115
Avg
1000 8800. 16600, 24400, 16600. 24400 32200, 40000
Frequency (MHz) Frequency (MHz)
Site @ @3CHI6-HY
Condition: PEAK(UNIT) 3m 9120D-1522 250327 HORIZONTAL Condition: PEAK(UNIT) 3m 9128D-1522 250327 VERTICAL
Linit Read At Cable Preamp Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m 8 dBw dB/fm  dB B 48 dew db/m B B B om deg
1 11778.00 47.52 74.60 -26.18 57.39 38.78 16.%99 65.82 0.56 1 11770.00 47.87 74.00 -26.13 57.45 38.70 16.97 65.81 @.56  -- - Peak
2 1763509 52.63 68.20 -13.55 54.26 39.70 2135 63.48 0.62 1 17635.00 52,09 68.20 -16.11 53.70 39.70 21,53 63.48 @.62 -~ -- Peak
TEL : 886-3-327-0868 Page Number : C1-17 of 57

FAX : 886-3-327-0855
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56

Mode Band Edge - L

U-NII-4_5.85-5.895_802.11ax HE20_CH169_Full RU_5845MHz

ANT 1
Pol. Horizontal Fundamental
Level (dBuVim) Level (dBuV/m)
140 PERRBE[UNTA] 140
1225 /‘ 12251
1
105.0 1050
75 PEAK{UNI 4
875 (U4
0
70.0
1 2 3 4
5250wy il ripes
52.5
350
350
175
175
Peak
5600 5659, 718, 5TTT. 5836. 5895
Frequency {MHz)
1000 2200, 3400, 4600, 5800. 7000
Site : @3CHIG-HY Frequency Mz}
Condition: PEAK_BE(UNIT 4) 3n 9126D-1522 250327 HORTZONTAL
: RBW:1000.009KHz VBH:3009.600kHz ST:Auto Site @ B3CHLG-HY
Condition: PEAK(UNIT 4) 3m 9128D-1522_250327 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : RBH:1000.000KHz VBH:3000.800KHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Linit Read  Ant (able P A AP TR
Mz diuyje dewjn dB - dBw difu A8 b B o deg Freq Level ﬂ;e Margin Le::l Fact:r zos: F;:ZE Fact:: s Remark
1 5615.93 54.80 68.20 -14.20 39.05 33.06 11.67 29.73 0.9 100 116 Peak 4 Harg
2 5650.15 53.94 68.31 -14.37 38.84 33.20 1176 29.89 0.9 180 116 Peak —_——
3 S00.30 5472 195.26 -58.5 39.19 33.60 1176 29.83 0.09 100 116 Peak Mz dBuV/n dBulfn dB dBV dB/n B A BB o deg
4 570,67 5255 110.95 -56.40 36,03 33.68 1178 23.84 .08 180 116 Pesk 1 5B45.00 166.24 --o-on -oeeoe %0.06 34.19 1199 29.91 0.00 160 116 Pesk
1 Level (dBuVim)
1225
1050 1
875
00 AVGUNI4)
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CHI6-HY
Condition: AVG(UNTI 4) 3m 91200-1522_250327 HORIZONTAL
+ RBi:1009.008KHz VBIN:0.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5845.80 98.31 ------ ------ 82.15 34.17 119 29.91 0.80 160 116 Average
TEL : 886-3-327-0868 Page Number : C1-18 of 57

FAX : 886-3-327-0855



ssasranas. FCC RADIO TEST REPORT Report No. : FR541507G

Pol. Horizontal Fundamental
+aLevel (dBuVim)
1225
105
s F PEAK BE(UNI4)
700 %J M"W
WW bt | 2
5! "
3,
17!
Peak Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK_BE(UNII 4) 3m 91200-1522_250327 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 592158 56.71 98.76 -34.05 40.48 34,30 11.96 29.95 0.09 160 116 Peak
2 5963.0@ 55.34 88.20 -32.36 39.55 34.27 12,60 29.95 0.00 180 116 Peak
m Level {dBuVim)
1225
105
s [
5 2
L — N
350
17
Avg Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE(UNII 4) 3m 9128D-1522 250327 HORIZONTAL
+ RBW:1080.060kHz VBW:0.810kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B o deg
1 5895.25 47.04 90.62 -42.98 30.75 34.29 11.94 29.94 .08 180 116 Average
2592575 46.86 68.20 -22.14 29.75 3430 11.97 29.96 0.8 180 116 Average
TEL : 886-3-327-0868 Page Number : C1-19 of 57

FAX : 886-3-327-0855



swasrancas. FCC RADIO TEST REPORT Report No. : FR541507G

56

Mode Band Edge - L

U-NII-4_5.85-5.895_802.11ax HE20_CH169_Full RU_5845MHz

ANT 1
Pol. Vertical Fundamental
, ynLevel (dBuVim) + gn LVl (dBuVim)
14 PERR BE[UNIT]) s
1225 /‘ 12251
105.0, 1050 1
a75 Wi PEAK(UNI 4)

e—————g
1 2 3 g

52 Sl Aottt 4 RPN R XY W
52.5
30
350
175
175
Peak
5600 5659, 718, 57T, 583, 5895
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site : @3CHIG-HY Frequency Mz}
Condition: PEAK_BE(UNIT 4) 3m 9120D-1522 250327 VERTICAL
: RBW:1000.009KHz VBH:3009.600kHz ST:Auto Site @ B3CHLG-HY
Condition: PEAK(UNIT 4) 3m 912D-1522 250327 VERTICAL
Linit Read  Ant (able Preamp  Auwx  APos  TPos  REH:1080.000kHz VBW:3000.800kHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Linit Read  Ant Cable P Aux  APos TP
Pz diulje dB/n - dB - dBw difu B @& o deg Freq Level ﬂ;e Margin Le::l Fact:r zos: F;:ZE Fact:: s Remark
1 5612.39 54.53 68.20 -13.67 39.68 33.05 11.66 29.73 @.09 200 62 Peak 4 Harg
2 5650.15 54.51 68.31 -13.80 39.41 33.20 11.70 20.89 0.9 200 62 Peak —_——
3 S00.60 54.97 195.37 -52.40 39.44 3360 1176 29.83 0.09 200 62 Peak Mz dBuV/n dBulfn dB dBV dB/n B A B o deg
4 SI0.66 5406 112.20 -5.23 3844 3368 1178 20.84 0.0 280 62 Pesk 1 5B45.00 162.50 --o-on -oeeoe 86.32 34.19 1199 29.91 0.00 200 62 Pesk
1 Level (dBuVim)
1225
1050
1
875
00 AVGUNI4)
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)

Site : B3CH16-HY
Condition: AVG(UNTI 4) 3m 91200-1522_250327 VERTICAL
+ RBH:1000.000kHz VBI:0.010kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5845.00 94,36 ------ ------ 78.18 34.19 119 29.91 @.00 260 62 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-20 of 57



ssasranas. FCC RADIO TEST REPORT Report No. : FR541507G

Pol. Vertical Fundamental

. Level (dBuVim)

75 M r] PEAK_BE(UNI4)

[P ——— MWM Wyt foanth J.ZA |
5
17!
Peak Blank
Frequency (MHz)

Site + B3CHI6-HY
Condition: PEAK_BE(UNTI 4) 3m 91280-1522_250327 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 592456 53.66 B88.57 -34.91 37.35 3438 11.97 29.96 .08 200 62 Peak
2 5962.5@ 56.54 8B.20 -31.66 46.24 34.28 12.80 29.95 @.80 200 62 Peak

m Level {dBuVim)
1225
105,
75 [
5 ~1 2
350
11
Avg Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE(UNII 4) 3m 9128D-1522 250327 VERTICAL
+ RBW:1060.0B0kHz VBW:2.B10kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B o deg
1 5895.25 46.33 90.62 -43.69 30.04 34.29 11.94 29.94 .08 200 62 Average
2592575 45.92 68.20 -22.28 29.61 3439 11.97 29.96 0.8 2600 62 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-21 of 57



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR541507G

Pol. Horizontal Vertical
1 HL&\!&I{dB«VJm) 1 HLMI{dBﬂVJm)
1225 1225
875 85
EAK(UNI) EAK(UNI)
011 e R | f b T S W | fl [
AVG_54 AVG_54
525 525
30 30
Peak
115 115
Avg
1000 8800. 16600, 24400, 32200, 40000 1000 8800 16600. 24400 32200, 40000
Frequency (MHz) Frequency (MHz)
Site @ @3CHI6-HY Site @ @3CHIG-HY
Condition: PEAK(UNIT) 3m 9120D-1522 250327 HORIZONTAL Condition: PEAK(UNIT) 3m 9128D-1522 250327 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dB dB/m A8 dB A8 om  deg Mz dBuV/m dBuV/m B B dB/fm A8 A8 A8 om  deg
1 11690.09 47.81 74.80 -26.19 57.53 3B.60 16.99 65.79 @.57  -- - Peak 1 11690.09 47.87 74.00 -26.13 57.60 38.60 16.83 65.78 @.57  -- - Peak
2 17935.00 5240 68.20 -15.80 54.66 39.38 2141 63.67 @.62 -~ -- Pk 1 17935.00 52,12 68.20 -15.98 54.56 39.32 2140 63.68 @.62 -~ - Peak
TEL : 886-3-327-0868 Page Number 1 C1-22 of 57

FAX : 886-3-327-0855




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR541507G

57
Mode Band Edge - L
U-NII-4_5.85-5.895_802.11ax HE20_CH173_Full RU_5865MHz
ANT 1
Pol. Horizontal Fundamental
Level (dBuVim) Level (dBuV/m)
140 PERRBE[UNTA] 140
1225 /‘ 12251
1
105.0 1050
75 PEAK{UNI 4
875 (U4
70.0
70.0
O S O WO AR S T
52.5
350
350
175
175
Peak
5600 5659, 718, 5TTT. 5836. 5895
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site : @3CHIG-HY Frequency Mz}
Condition: PEAK_BE(UNIT 4) 3n 9126D-1522 250327 HORTZONTAL
: RBW:1000.009KHz VBH:3009.600kHz ST:Auto Site @ B3CHLG-HY
Condition: PEAK(UNIT 4) 3m 9128D-1522_250327 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : RBH:1000.000KHz VBH:3000.800KHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Linit Read  Ant Cable Preamp  Aux APos  TPos
PHz dBuV/m dBuV/m dB  dBuv  dB/m dB d8 d8 a deg .
| SEILE SA06 6820 -10.14 W08 309 167 1.5 0.8 18 173 Peak Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 565074 54.20 68.75 -14.55 39.09 33.21 11.76 29.80 0.9 180 172 Peak —_——
3 SH2.96 547 106.03 -5L.29 39.20 3351 1176 29.83 0.09 100 172 Peak Mz dBuV/n dBulfn dB dBV dB/n B A B o deg
4 570,67 53.25110.95 -57.70 37.63 3368 1178 20.84 .08 180 172 Pesk 1 5B65.00 166.34 --ooc -oeooe 90.13 4.2 118 8.9 000 1 172 Pesk
1 Level (dBuVim)
1225
1050 ]
875
00 AVGUNI4)
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000

‘Flequency (MHz)

Site : B3CH16-HY
Condition: AVG(UNTI 4) 3m 91200-1522_250327 HORIZONTAL
+ RBH:1000.000kHz VBH:0.010kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5865.80 98.32 ------ ------ 82.11 34.22 1191 29.97 0.00 16@ 172 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-23 of 57
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Pol. Horizontal Fundamental
+aLevel (dBuVim)
1225
105
fM PEAK_BE(UNIL4
s (UNI4)
0.0 m
W’W b :
526l " " Mt
3,
17!
Peak Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK_BE(UNII 4) 3m 91200-1522_250327 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5925.08 55.19 88.20 -33.01 33.88 34.30 11.97 29.96 .09 180 172 Peak
2593408 57.15 88.20 -31.85 40.84 34,30 11.97 29.96 0.00 180 172 Peak
m Level {dBuVim)
1225
105
s [
m | AVG BEUNL4)
52, L
_,_,__..—_——'-"" T—— ¢
350
17
Avg Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE(UNII 4) 3m 9128D-1522 250327 HORIZONTAL
+ RBW:1080.060kHz VBW:0.810kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B o deg
1 5895.25 51.24 90.62 -38.78 34.95 3429 11.94 29.94 .08 180 172 Average
2592550 46.29 ©8.20 -21.91 29.98 3430 11.97 29.96 0.8 180 172 Average
TEL : 886-3-327-0868 Page Number : C1-24 of 57

FAX : 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR541507G

57
Mode Band Edge - L
U-NII-4_5.85-5.895_802.11ax HE20_CH173_Full RU_5865MHz
ANT 1
Pol. Vertical Fundamental
Level (dBuVim) Level (dBuV/m)
140 PERRBE[UNTA] 140
1225 /‘ 12251
105.0 1050 1
75 PEAK{UNI 4
875 (U4
70.0
I 70.0
(71 ferapreHi eyt ettt W
52.5
350
350
175
175
Peak
5600 5659, 718, 5TT1. 5836. 5895
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site : @3CHIG-HY Frequency Mz}
Condition: PEAK_BE(UNIT 4) 3m 9120D-1522 250327 VERTICAL
: RBW:1000.009KHz VBH:3009.600kHz ST:Auto Site @ B3CHLG-HY
Condition: PEAK(UNII 4) 3m 9128D-1522_250327 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : RBH:1000.000KHz VBH:3000. 800Kz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Linit Read  Ant (able P A AP TR
Mz dbuije dewjn dB dBw difu dB b B o deg Freq Level ﬂ;e Margin Le::l Fact:r zos: F;:ZE Fact:: s Remark
1 5605.31 54.88 68.20 -14.12 39.17 33.02 11.66 29.77 0.9 316 109 Peak 4 Harg
2 5650.15 52.77 68.31 -15.54 37.67 33.20 11.70 29.89 0.9 316 109 Peak —_——
3 S03.55 54.59 196.19 -SG9 39.05 33.51 1176 29.83 0.09 316 19 Peak Mz dBuV/n dBulfn dB dBV dB/n B A B o deg
4 570,36 5417 11062 -57.45 3855 3368 1178 2.8 .08 316 109 Pesk 1 5B65.00 163.13 --oon oeooe 86.90 4.2 1181 29.92 0.00 316 169 Pesk
1 Level (dBuVim)
1225
1050
1
875
00 AVGUNI4)
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CHI6-HY
Condition: AVG(UNTI 4) 3m 91200-1522_250327 VERTICAL
+ RBi:1009.008kHz VBIW:0.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5865.80 95.25 ------ ------ 79.84 3422 1191 29.97 .80 316 189 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-25 of 57



ssasranas. FCC RADIO TEST REPORT Report No. : FR541507G

Pol. Vertical Fundamental
+aLevel (dBuVim)
1225
105
PEAK_BE(UNIL4
s (UNI4)
700 i M
2 cceeast e Mo s
3,
17!
Peak Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK_BE(UNII 4) 3m 91200-1522_250327 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 592375 55.13 89.11 -33.98 38.82 34.30 11.97 29.96 .09 316 109 Peak
2 595650 55.98 88.20 -32.22 39.67 34.29 11.99 29.97 @.B0 316 109 Peak
m Level {dBuVim)
1225
105
415
4
52, - 7
350
17
Avg Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE(UNII 4) 3m 9128D-1522 250327 VERTICAL
+ RBW:1080.060kHz VBW:0.810kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B o deg
1 5895.25 50.28 90.62 -39.74 33.99 34.29 11.94 29.94 0.8 316 189 Average
2592575 46.21 68.20 -21.99 29.98 3439 11.97 29.96 0.8 316 189 Average
TEL : 886-3-327-0868 Page Number : C1-26 of 57

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR541507G

Pol. Horizontal Vertical
1 HL&\!&I{dB«VJm) 1 HLMI{dBﬂVJm)
1225 1225
875 85
EAK(UNI) EAK(UNI)
011 e R | f b T S W | fl [
AVG_54 AVG_54
525 525
30 30
Peak
115 115
Avg
1000 8800. 16600, 24400, 32200, 40000 1000 8800 16600. 24400 32200, 40000
Frequency (MHz) Frequency (MHz)
Site @ @3CHI6-HY Site @ @3CHIG-HY
Condition: PEAK(UNIT) 3m 9120D-1522 250327 HORIZONTAL Condition: PEAK(UNIT) 3m 9128D-1522 250327 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dB dB/m A8 dB A8 om  deg Mz dBuV/m dBuV/m B B dB/fm A8 A8 A8 om  deg
1 11730.09 47.86 74.80 -26.14 57.50 38.66 16.94 65.80 @.56  -- - Peak 1 11730.00 47.33 74.00 -26.67 56.97 38.66 16.%4 65.80 @.56  -- - Peak
2 17995.00 52.83 68.20 -15.37 5471 3.9 2148 63.57 @62 -~ -- Pk 1 17995.00 52,62 68.20 -15.58 54.50 39.%9 2143 63.57 @.62 -~ -- Pk
TEL : 886-3-327-0868 Page Number 1 C1-27 of 57

FAX : 886-3-327-0855




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR541507G

58
Mode Band Edge - L
U-NII-4_5.85-5.895_802.11ax HE20_CH177_Full RU_5885MHz
ANT 1
Pol. Horizontal Fundamental
Level (dBuVim) Level (dBuV/m)
140 PERRBE[UNTA] 140
1225 /‘ 12251
1
105.0 1050
75 PEAK{UNI 4
875 (U4
70.0
70.0
SO N VO A TTUY S A YO A LWMWMM
52.5
350
350
175
175
Peak
5600 5659, 718, 5TTT. 5836. 5895
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site : @3CHIG-HY Frequency Mz}
Condition: PEAK_BE(UNIT 4) 3n 9126D-1522 250327 HORTZONTAL
: RBW:1000.009KHz VBH:3009.600kHz ST:Auto Site @ B3CHLG-HY
Condition: PEAK(UNIT 4) 3m 9128D-1522_250327 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : RBH:1000.000KHz VBH:3000.800KHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Linit Read  Ant Cable Preamp  Aux APos  TPos
PHz dBuV/m dBuV/m dB  dBuv  dB/m dB d8 d8 a deg .
| S90S 5406 5.0 -10.00 .77 300 166 1.7 0.8 18 115 Peak Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5651.33 54.68 69.19 -14.59 39.49 33.21 11.70 29.89 0.9 180 115 Peak —_——
3 SIS 53.80 195.53 -5L73 38.27 3560 1176 29.83 0.09 100 115 Peak Mz dBuV/n dBulfn dB dBV dB/n B A B o deg
4 570,67 52.60110.95 -56.15 37.18 33.68 1178 23.84 .08 180 115 Pesk 1 5B85.00 165.43 --oor oeooe 0.16 3427 1193 29.93 0.00 180 15 Pesk
1 Level (dBuVim)
1225
1050 .
875
00 AVGUNI4)
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000

‘Flequency (MHz)

Site : B3CH16-HY
Condition: AVG(UNTI 4) 3m 91200-1522_250327 HORIZONTAL
+ RBH:1000.000kHz VBH:0.010kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5885.80 98.24 ------ ------ 81.97 34.27 11.93 29.95 0.00 1@ LIS Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
+aLevel (dBuVim)
1225
105
PEAK_BE(UNIL4
s (UNI4)
0 AL
700 Wt
W v\‘MZ
52 Gk . " AMM M, funai |
3,
17!
Peak Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK_BE(UNII 4) 3m 91200-1522_250327 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5895.25 B87.62118.02 -22.40 7133 3429 11.9%4 29.94 0.09 160 115 Peak
2 5927.25 60.93 88.20 -27.27 44.62 34,30 11.97 29.96 @.00 180 115 Peak
m Level {dBuVim)
1225
105
415
m AVG BEUNL4)
52,
I
350
17
Avg Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE(UNII 4) 3m 9128D-1522 250327 HORIZONTAL
+ RBW:1080.060kHz VBW:0.810kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B o deg
1 5895.25 78.96 96.62 -11.86 62.67 34.29 11.94 29.94 .08 180 115 Average
2 5925.00 48.91 68.20 -19.29 32.68 3439 11.97 29.96 .08 180 115 Average
TEL : 886-3-327-0868 Page Number 1 C1-29 of 57

FAX : 886-3-327-0855
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58

Mode Band Edge - L

U-NII-4_5.85-5.895_802.11ax HE20_CH177_Full RU_5885MHz

ANT 1
Pol. Vertical Fundamental
Level (dBuVim) Level (dBuV/m)
140 PERRBE[UNTA] 140
1225 /‘ 12251
105.0 1050 1
75 PEAK{UNI 4
875 (U4
0
70.0
1 9 3 4
7 PN O RPN S0 T SRR ST m e W
52.5
350
350
175
175
Peak
5600 5659, 718, 5TTT. 5836. 5895
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site : @3CHIG-HY Frequency Mz}
Condition: PEAK_BE(UNIT 4) 3m 9120D-1522 250327 VERTICAL
: RBW:1000.009KHz VBH:3009.600kHz ST:Auto Site @ B3CHLG-HY
Condition: PEAK(UNII 4) 3m 9128D-1522_250327 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : RBH:1000.000KHz VBH:3000. 800Kz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Linit Read  Ant (able P A AP TR
Mz diuije dew/n B dBW difu dB b B o deg Freq Level ﬂ;e Margin Le::l Fact:r zos: F;:ZE Fact:: s Remark
1 563157 54.50 68.20 -13.70 39.48 33.13 11.68 29.79 0.9 332 113 Peak 4 Harg
2 5650.45 52.16 68.53 -16.37 37.06 33.20 11.70 29.89 0.9 332 113 Peak —_——
3 S00.60 54.56 195.37 -52.E1 39.03 33.60 1176 29.83 0.09 33 113 Peak Mz dBuV/n dBulfn dB dBV dB/n B A B o deg
4 570,67 53.41110.95 -57.5¢ 3773 3368 1178 2.8 .08 32 113 Pesk 1 5B85.00 1BA.TL --oeon ooeeoe 8.4+ 3427 1103 29.93 0.00 3 103 Pesk
1 Level (dBuVim)
1225
1050
1
875
00 AVGUNI4)
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CHI6-HY
Condition: AVG(UNTI 4) 3m 91200-1522_250327 VERTICAL
+ RBi:1009.008kHz VBIW:0.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5885.80 95.78 ------ ------ 79.42 3428 11.94 29.94 .80 332 LI3 Average
TEL : 886-3-327-0868 Page Number 1 C1-30 of 57

FAX : 886-3-327-0855



ssasranas. FCC RADIO TEST REPORT Report No. : FR541507G

Pol. Vertical Fundamental
+aLevel (dBuVim)
1225
105
PEAK_BE(UNIL4
s (UNI4)
10, i
700 ,/W” MMZ
525 gl s
3,
17!
Peak Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK_BE(UNII 4) 3m 91200-1522_250327 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5895.25 B84.59 118.02 -25.43 63.38 34.29 11.94 29.94 .09 332 113 Peak
2 5927.0@ 58.25 88.20 -29.95 41.94 34,30 11.97 29.96 @.00 332 113 Peak
m Level {dBuVim)
1225
105
415
m AVG BEUNL4)
52,
350
17
Avg Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE(UNII 4) 3m 9128D-1522 250327 VERTICAL
+ RBW:1080.060kHz VBW:0.810kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B o deg
1 5895.25 76.47 90.62 -13.55 60.18 34.29 11.94 29.94 .08 332 113 Average
2 5925.25 47.71 ©68.20 -20.49 31.48 3430 11.97 29.96 0.8 332 113 Average
TEL : 886-3-327-0868 Page Number : C1-31 of 57

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR541507G

Pol. Horizontal Vertical
1 %Lml{dBWJm) 1 %Level{dBlNlm)
1225 1225
875 85
EAK(UNI) EAK(UNI)
011 e R | f b T S W | fl [
AVG_54 AVG_54
525 525
30 30
Peak
115 115
Avg
1000 8800. 16600, 24400, 32200, 40000 1000 8800 16600. 24400 32200, 40000
Frequency (MHz) Frequency (MHz)
Site @ @3CHI6-HY Site @ @3CHIG-HY
Condition: PEAK(UNIT) 3m 9120D-1522 250327 HORIZONTAL Condition: PEAK(UNIT) 3m 9128D-1522 250327 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dB dB/m A8 dB A8 om  deg Mz dBuV/m dBuV/m B B dB/fm A8 A8 A8 om  deg
1 11770.09 47.52 74.60 -26.48 57.89 38.70 16.99 65.82 @.56  -- - Peak 1 11770.09 47.80 74.00 -26.20 57.37 38.70 16.98 65.81 @.56  -- -~ Peak
2 17695.00 52.80 68.20 -15.40 S4.14 39.90 21,58 63.44 @.62 -~ -- Pk 1 17695.00 52,26 6.20 -15.94 53.80 39.75 2136 63.47 @.62 -~ -- Pk
TEL : 886-3-327-0868 Page Number : C1-32 of 57

FAX : 886-3-327-0855
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Mode Band Edge - L

U-NII-4_5.85-5.895_802.11ax HE40_CH167_Full RU_5835MHz

ANT 1
Pol. Horizontal Fundamental
Level (dBuVim) Level (dBuV/m)
140 PERRBE[UNTA] 140
1225 /‘ 12251
105.0 1050 1
75 PEAK{UNI 4
875 (U4
0
: 2 o " Lwr«w«
528 I _
52.5
350
350
175
175
Peak
5600 5659, 718, 5TTT. 5836. 5895
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site : @3CHIG-HY Frequency Mz}
Condition: PEAK_BE(UNIT 4) 3n 9126D-1522 250327 HORTZONTAL
: RBW:1000.009KHz VBH:3009.600kHz ST:Auto Site @ B3CHLG-HY
Condition: PEAK(UNIT 4) 3m 9128D-1522_250327 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : RBH:1000.000KHz VBH:3000.800KHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Linit Read  Ant (able P A AP TR
Mz diuyje dejn B dB difu A8 b B o deg Freq Level ﬂ;e Margin Le::l Fact:r zos: F;:ZE Fact:: s Remark
1 5618.00 54.83 68.20 -13.37 39.87 33.07 11.67 29.73 0.9 100 115 Peak 4 Harg
2 5651.84 54.62 68.97 -14.35 39.51 33.21 11.76 29.89 0.9 180 115 Peak —_——
3 S03.55 55.46 196.19 -58.73 39.92 3351 176 29.83 0.09 100 115 Peak Mz dBuV/n dBulfn dB dBV dB/n B A BB o deg
4 570,67 55.61110.95 -55.14 40,19 33.68 1178 23.84 .08 180 115 Pesk 1 5B35.00 163.98 --oor oeooe 8.8 3.1 1199 29.91 0.00 160 L5 Pesk
1 Level (dBuVim)
1225
1050
1
875
00 AVGUNI4)
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CHI6-HY
Condition: AVG(UNTI 4) 3m 91200-1522_250327 HORIZONTAL
+ RBi:1009.008KHz VBI:2.080kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5835.80 96.11 ------ ------ 80.65 34.67 11.88 29.89 0.80 160 LIS Average
TEL : 886-3-327-0868 Page Number 1 C1-33 of 57

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
+aLevel (dBuVim)
1225
105
aaa
s PEAK BE(UNI4)
700 pn \w"“"
M 2
5! MW%M; Db "
3,
17!
Peak Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK_BE(UNII 4) 3m 91200-1522_250327 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5925.08 56.11 8B.20 -32.89 39.88 34,30 11.97 29.96 .09 180 115 Peak
2 5939.08 57.58 88.20 -30.62 41.26 34,30 1198 29.96 @.00 180 115 Peak
m Level {dBuVim)
1225
105
e
415 JP l
m AVG BEUNL4)
P R
52,
350
17
Avg Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE(UNII 4) 3m 9128D-1522 250327 HORIZONTAL
+ RBW:1080.060kHz VBW:2.880kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B o deg
1 5895.56 53.0@ B89.83 -36.83 36.71 34.29 11.94 29.94 .08 180 115 Average
2 5926.00 48.39 ©8.20 -19.81 32.08 3439 11.97 29.96 .08 180 115 Average
TEL : 886-3-327-0868 Page Number : C1-34 of 57

FAX : 886-3-327-0855
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Mode Band Edge - L

U-NII-4_5.85-5.895_802.11ax HE40_CH167_Full RU_5835MHz

ANT 1
Pol. Vertical Fundamental
, ynLevel (dBuVim) + gn LVl (dBuVim)
14 PERR BE[UNIT]) s
1225 /‘ 12251
1050 1050 .
a75 Wi PEAK(UNI 4)

e—————g
3 0.4

1 4
52.5
350 )
350
175
175
Peak
5600 5659, 718, 5TTT. 5836. 5895
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site : @3CHIG-HY Frequency Mz}
Condition: PEAK_BE(UNIT 4) 3m 9120D-1522 250327 VERTICAL
: RBW:1000.009KHz VBH:3009.600kHz ST:Auto Site @ B3CHLG-HY
Condition: PEAK(UNII 4) 3m 9128D-1522_250327 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : RBH:1000.000KHz VBH:3000. 800Kz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Linit Read  Ant (able P A AP TR
Mz diuyje dewjn  dB dBw difu A8 b B o deg Freq Level ﬂ;e Margin Le::l Fact:r zos: F;:ZE Fact:: s Remark
1 564573 55.28 68.20 -12.92 40.19 33.18 11.70 29.79 @.09 208 59 Peak 4 Harg
2 5650.45 52.84 68.53 -15.69 37.74 33.20 11.70 29.89 0.9 208 59 Peak —_——
3 OSHL7E 5425 1957 -5L45 3871 3361 176 2983 0.09 208 59 Peak Mz dBuV/n dBulfn dB dBV dB/n B A B o deg
4 570,36 5434 11062 -57.28 3872 3368 1178 2.8 0.0 288 59 Peak 1 9B35.00 99.83 --oeon oeeoe B3.65 419 1199 2991 0.00 28 59 Pesk
1 Level (dBuVim)
1225
1050
1
875
00 AVGUNI4)
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CHI6-HY
Condition: AVG(UNTI 4) 3m 91200-1522_250327 VERTICAL
+ RBi:1009.008KHz VBI:2.080kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5835.80 91.86 ------ ------ 75.70 3417 11.9% 29.91 0.0 208 59 Average
TEL : 886-3-327-0868 Page Number : C1-35 of 57

FAX : 886-3-327-0855
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Pol. Vertical Fundamental
+aLevel (dBuVim)
1225
105
PEAK BE(UNI4)
75
70 ) \‘\NI
L T
2
52 Mo g, o okt
3,
17!
Peak Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK_BE(UNII 4) 3m 91200-1522_250327 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5923.25 57.31 B89.48 -32.17 41.01 34.3% 11.9 29.96 @.0@ 268 59 Peak
2 5925.75 56,55 8B.20 -31.65 40.24 34,38 11.97 29.96 @.80 208 59 Peak
m Level {dBuVim)
1225
105
415
m J \LM AVG BEUNL4)
5. 2
350
17
Avg Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE(UNII 4) 3m 9128D-1522 250327 VERTICAL
+ RBW:1080.060kHz VBW:2.880kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B o deg
1 5895.56 50.72 89.83 -39.11 34.43 3429 11.94 29.94 .08 268 59 Average
2 5957.56 47.89 ©8.20 -28.31 31.66 34.28 11.99 29.95 0.8 268 59 Average
TEL : 886-3-327-0868 Page Number : C1-36 of 57

FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR541507G

Pol. Horizontal Vertical
1 HL&\!&I{dB«VJm) 1 HLMI{dBﬂVJm)
1225 1225
875 85
EAK(UNI) EAK(UNI)
011 e R | f b T S W | fl [
AVG_54 AVG_54
525 525
30 30
Peak
115 115
Avg
1000 8800, 16600, 24400, 32200, 40000 1000 8800. 16600. 24400 32200, 40000
Frequency (MHz) Frequency (MHz)
Site @ @3CHI6-HY Site @ @3CHIG-HY
Condition: PEAK(UNIT) 3m 9120D-1522 250327 HORIZONTAL Condition: PEAK(UNIT) 3m 9128D-1522 250327 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dB dB/m A8 dB A8 om  deg Mz dBuV/m dBuV/m B B dB/fm A8 A8 A8 om  deg
1 11670.08 47.13 74.80 -26.77 56.95 3B.60 16.89 65.73 @.57  -- - Peak 1 11670.09 47.38 74.00 -26.70 57.80 38.60 16.89 65.78 @.57  -- - Peak
2 17505.00 53.04 68.20 -15.16 53.63 39.14 2.37 6372 @62 -~ -- Pk 1 17505.00 52.57 68.20 -15.63 55.16 39.14 2.7 6372 @62 -~ - Pesk
TEL : 886-3-327-0868 Page Number : C1-37 of 57

FAX : 886-3-327-0855
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60

Mode Band Edge - L

U-NII-4_5.85-5.895_802.11ax HE40_CH175_Full RU_5875MHz

ANT 1
Pol. Horizontal Fundamental
Level (dBuVim) Level (dBuV/m)
140 PERRBE[UNTA] 140
1225 /‘ 12251
105.0 1050 1
75 PEAK{UNI 4
875 (U4
0
1 34 g
525 Loy ettt
52.5
350
350
175
175
Peak
5600 5659, 718, 5TTT. 5836. 5895
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site : @3CHIG-HY Frequency Mz}
Condition: PEAK_BE(UNIT 4) 3n 9126D-1522 250327 HORTZONTAL
: RBW:1000.009KHz VBH:3009.600kHz ST:Auto Site @ B3CHLG-HY
Condition: PEAK(UNIT 4) 3m 9128D-1522_250327 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : RBH:1000.000KHz VBH:3000.800KHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Linit Read  Ant Cable P A AP TR
Mz diuje dewjn - dB - dBw difu A8 b B o deg Freq Level ﬂ;e Margin Le::l Fact:r zos: F;:ZE Fact:: s Remark
1 5629.21 54.98 68.20 -13.30 39.88 33.12 11.68 29.73 @.09 100 115 Peak 4 Harg
2 5650.15 53.24 68.31 -15.67 33.14 33.20 11.70 29.80 0.0 180 115 Peak —_——
3 SH2.37 5426 105.8 -SLGD 38.72 33.51 1176 29.83 0.09 100 115 Peak Mz dBuV/n dBulfn dB dBV dB/n B A B o deg
4 570,36 5446 11062 -57.16 3884 3368 1178 20,84 0.08 180 115 Pesk 1 5B75.00 162.88 ---on oeooe 86.65 34.23 1102 29.92 0.00 160 115 Pesk
1 Level (dBuVim)
1225
1050
1
875
00 AVGUNI4)
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CHI6-HY
Condition: AVG(UNTI 4) 3m 91200-1522_250327 HORIZONTAL
+ RBi:1009.008KHz VBI:2.080kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5875.80 95.48 ------ ------ 79.25 34.24 1192 29.95 .00 168 LIS Average
TEL : 886-3-327-0868 Page Number : C1-38 of 57

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
+aLevel (dBuVim)
1225
105
75 PEAK BE(UNI4)
700 i *J oy 1
Al W WWWM " |
Rl
3,
17!
Peak Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK_BE(UNII 4) 3m 91200-1522_250327 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 592158 69.27 98.76 -21.49 52.96 34.30 11.96 29.95 0.09 180 115 Peak
2 5926.08 64.45 88.20 -23.75 43.14 34,30 11.97 29.96 @.00 180 115 Peak
m Level {dBuVim)
1225
105
s ~
m | i AVG BEUNL4)
e I
5 e s
350
17
Avg Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE(UNII 4) 3m 9128D-1522 250327 HORIZONTAL
+ RBW:1080.060kHz VBW:2.880kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B o deg
1 5922.06 57.28 76.39 -13.11 40.97 3430 11.9% 29.95 .08 180 115 Average
2 5925.0@ 55.86 ©8.20 -13.14 38.75 3430 11.97 29.96 0.8 180 115 Average
TEL : 886-3-327-0868 Page Number : C1-39 of 57

FAX : 886-3-327-0855
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60
Mode Band Edge - L
U-NII-4_5.85-5.895_802.11ax HE40_CH175_Full RU_5875MHz
ANT 1
Pol. Vertical Fundamental
Level (dBuV/m) Level (dBuV/m|
140 PERRBE[UNTA] pag 20 BV
1225 /‘ 12251
1050 1050 |
75 PEAK{UNI 4
875 (U4
70.0
70.0
3
52 Sty " 1'2| {enhotefe g .A_va & AL
52.5
350
350
175
175
Peak
5600 5659, 718, 5TTT. 5836. 5895
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
site : @3CHIGHY Frequency (Wiz)
Condition: PEAK_BE(UNII 4) 3m 9120D-1522_250327 VERTICAL
 RBH:1080.080KkHz VEN: 3809, 800Ktz ST:Auto Site @ B3CHIG-HY
Condition: PEAK(UNII 4) 3m 9128D-1522_250327 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : RBH:1000.000KHz VBH:3000. 800Kz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Linit Read  Ant Cable Preamp  Aux APos  TPos
PHz dBuV/m dBuV/m dB  dBuv  dB/m dB d8 d8 a deg .
| SEW.ES SA63 620 -15.57 W57 36 1169 1.9 0.8 39 18s Peak Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.15 53.26 68.31 -15.85 38.16 33.20 1170 29.80 0.89 329 102 Peak — e —— — ——
3 SIS 55.96 195.53 -49.57 40.43 3360 1176 29.83 0.09 32 12 Peak Mz dBuV/n dBulfn dB dBV dB/n B A B o deg
4 572035 5383 11162 -57.79 3B.21 3363 1170 2.8 0.00 329 182 Peak 1 5675.00 99.94 ---oo- -oooe B.J3 M2 1191 9.9 0.0 39 162 Peak
1 Level (dBuVim)
1225
1050
1
875
00 AVGUNI4)
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CHI6-HY
Condition: AVG(UNTI 4) 3m 91200-1522_250327 VERTICAL
+ RBi:1009.008KHz VBI:2.080kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5875.80 92,34 ------ ---o-- 76.88 34.26 11.93 29.93 .80 329 182 Average
TEL : 886-3-327-0868 Page Number : C1-40 of 57

FAX : 886-3-327-0855
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Pol. Vertical Fundamental
+aLevel (dBuVim)
1225
105
M PEAK_BE(UNIL4
s (UNI4)
700 ) e T
s 2
. i M %'M’mem i
Rl
3,
17!
Peak Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK_BE(UNII 4) 3m 91200-1522_250327 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5922.08 66.45 98.39 -23.94 50.14 34,30 11.9 29.95 0.09 329 102 Peak
2 5927.0@ 61.66 88.20 -26.54 45.35 34,30 11.97 29.96 @.B0 329 102 Peak
m Level {dBuVim)
1225
105
415
m J \ AVG BEUNL4)
5L it
350
17
Avg Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE(UNII 4) 3m 9128D-1522 250327 VERTICAL
+ RBW:1080.060kHz VBW:2.880kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B o deg
1 5923.25 55.58 69.48 -13.98 39.20 3430 11.9% 29.96 .08 329 182 Average
2592550 53.91 ©8.20 -14.29 37.68 3430 11.97 29.96 0.8 329 182 Average
TEL : 886-3-327-0868 Page Number : C1-41 of 57

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR541507G

Pol. Horizontal Vertical
1 %Lml{dBWJm) 1 %Level{dBlNlm)
1225 1225
875 85
EAK(UNI) EAK(UNI)
011 e R | f b T S W | fl [
AVG_54 AVG_54
525 525
30 30
Peak
115 115
Avg
1000 8800. 16600, 24400, 32200, 40000 1000 8800 16600. 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site @ @3CHI6-HY Site @ @3CHIG-HY
Condition: PEAK(UNIT) 3m 9120D-1522 250327 HORIZONTAL Condition: PEAK(UNIT) 3m 9128D-1522 250327 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dB dB/m A8 dB A8 om  deg Mz dBuV/m dBuV/m B B dB/fm A8 A8 A8 om  deg
1 11750.09 47.52 74.60 -26.48 57.11 38.70 16.96 65.81 @.56  -- - Peak 1 11750.09 47.52 74.00 -26.48 57.13 38.64 16.93 65.80 @.57  -- - Peak
2 17625.00 52.96 68.20 -15.24 54,69 39.65 21,32 63.52 @.62 -~ -- Pesk 1 17625.00 52.86 68.20 -15.34 5453 39.67 2.4 63.5%0 @.62 -~ - Pesk
TEL : 886-3-327-0868 Page Number : C1-42 of 57

FAX : 886-3-327-0855
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Mode Band Edge - L

U-NII-4_5.85-5.895_802.11ax HE80_CH171_Full RU_5855MHz

ANT 1
Pol. Horizontal Fundamental
Level (dBuVim) Level (dBuV/m)
140 PERRBE[UNTA] 140
1225 /‘ 12251
1050 1050 ]
75 PEAK{UNI 4
875 (U4
70.0
70.0
525
52.5
350
350
175
175
Peak
5600 5659, 718, 5TTT. 5836. 5895
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site : @3CHIG-HY Frequency Mz}
Condition: PEAK_BE(UNIT 4) 3n 9126D-1522 250327 HORTZONTAL
: RBW:1000.009KHz VBH:3009.600kHz ST:Auto Site @ B3CHLG-HY
Condition: PEAK(UNIT 4) 3m 9128D-1522_250327 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : RBH:1000.000KHz VBH:3000.800KHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Linit Read  Ant Cable P A AP TR
Mz diuje dewjn - dB dBw difu dB b B o deg Freq Level ﬂ;e Margin Le::l Fact:r zos: F;:ZE Fact:: s Remark
1 564071 56.94 68.20 -11.26 41.88 33.16 11.69 29.79 0.9 180 115 Peak 4 Harg
2 5650.15 53.28 68.31 -15.63 33.18 33.20 11.70 29.89 0.0 180 115 Peak —_——
3 S00.01 6422 195.20 -40.58 45.69 33.60 1176 29.83 0.09 100 115 Peak Mz dBuV/n dBulfn dB dBV dB/n B A B o deg
4 S2L25 6269 113.54 -50.75 47.27 3368 1178 20.84 .08 180 115 Pesk 1 585,00 16165 --oor oeooe 8.5 .16 1183 29.9 0.00 160 115 Pesk
1 Level (dBuVim)
1225
1050
1
875
00 AVGUNI4)
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CHI6-HY
Condition: AVG(UNTI 4) 3m 91200-1522_250327 HORIZONTAL
+ RBi:1009.088KHz VBI:3.680kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5855.80 93.42 ------ ------ 77.36 34.67 11.88 29.89 0.00 160 LIS Average
TEL : 886-3-327-0868 Page Number 1 C1-43 of 57

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
o Level {dBuVim)
1225
105
Ly MMWM
s fm T PEAK BE(NI4)
700t M""‘J H%W il
W %
521 Vit
3,
17!
Peak Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK_BE(UNII 4) 3m 91200-1522_250327 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1592258 70.44 98.03 -19.59 54,14 34,30 11.96 29.96 0.09 160 115 Peak
2 5342.08 7178 88.20 -16.50 55.39 34,30 11.98 29.97 @.B0 180 115 Peak
m Level (dBuVim)
1225
105
45 MpAsnaA
e AVG BEUNL4)
W %w
52 ]
350
17
Avg Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE(UNII 4) 3m 9128D-1522 250327 HORIZONTAL
+ RBW:1080.060kHz VBW:3.680kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B o deg
1592456 61.24 68.57 -7.33 44.93 3439 11.97 29.9 .08 180 115 Average
2592550 61.38 68.20 -6.82 45.67 3430 11.97 29.96 .08 180 115 Average
TEL : 886-3-327-0868 Page Number : C1-44 of 57

FAX : 886-3-327-0855
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Mode Band Edge - L

U-NII-4_5.85-5.895_802.11ax HE80_CH171_Full RU_5855MHz

ANT 1
Pol. Vertical Fundamental
Level (dBuVim) Level (dBuV/m)
140 PERRBE[UNTA] 140
1225 /‘ 12251
105.0 1050 1
75 PEAK{UNI 4
875 (U4
0
| ; 4 700 ]
52‘( Jinh, u” thu SN
52.5
350 N
350
175
175
Peak
5600 5659, 718, 5TTT. 5836. 5895
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site : @3CHIG-HY Frequency Mz}
Condition: PEAK_BE(UNIT 4) 3m 9120D-1522 250327 VERTICAL
: RBW:1000.009KHz VBH:3009.600kHz ST:Auto Site @ B3CHLG-HY
Condition: PEAK(UNII 4) 3m 9128D-1522_250327 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : RBH:1000.000KHz VBH:3000. 800Kz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Linit Read  Ant Cable P A AP TR
Mz diuije dew/n  dB dBW difu A8 b B o deg Freq Level ﬂ;e Margin Le::l Fact:r zos: F;:ZE Fact:: s Remark
1 5625.88 55.57 68.20 -12.63 40.57 33.19 11.68 29.73 @.09 328 108 Peak 4 Harg
2 565074 55.16 68.75 -13.59 40.05 33.21 11.70 20.89 0.9 328 108 Peak —_——
3 S03.05 5712 106.11 -45.%9 4158 33.51 1176 29.83 0.09 328 15 Peak Mz dBuV/n dBulfn dB dBV dB/n B A B o deg
4 570,36 6011 11062 -51.51 44,49 3368 1178 2.84 0.0 328 108 Pesk 1 855,00 98.24 --oon oeeoe 8.03 4.2 1181 992 0.00 38 168 Pesk
1 Level (dBuVim)
1225
1050
1
875
00 AVGUNI4)
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CHI6-HY
Condition: AVG(UNTI 4) 3m 91200-1522_250327 VERTICAL
+ RBi:1009.088KHz VBI:3.660kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5855.80 98,54 ------ ------ 7431 3424 1192 29.95 0.80 328 188 Average
TEL : 886-3-327-0868 Page Number : C1-45 of 57

FAX : 886-3-327-0855
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Pol. Vertical Fundamental
+aLevel (dBuVim)
1225
105
vanhaphipruihtedoy PEAK BE(OMI4)
s (UNI4)
70 [, ! 2
lmwwu T oy W’WVWW%
5! e
3,
17!
Peak Blank
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK_BE(UNII 4) 3m 91200-1522_250327 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5920.08 71.14 91.36 -20.72 54.83 34,30 11.9 29.95 0.09 323 108 Peak
2 5942.00 70.34 88.20 -17.86 54.03 34,39 11,93 29.97 .88 328 185 Peak
m Level {dBuVim)
1225
105
415 V
m [ L AVG BEUNL4)
1
M"“‘W M‘W
52' i
350
17
Avg Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE(UNII 4) 3m 9128D-1522 250327 VERTICAL
+ RBW:1080.060kHz VBW:3.680kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B o deg
1 5922.00 60.76 78.39 -9.63 44.45 3430 11.9% 29.95 @0.08 328 188 Average
2 5925.00 60.22 ©8.20 -7.98 43.91 3430 11.97 29.96 0.8 328 188 Average
TEL : 886-3-327-0868 Page Number : C1-46 of 57

FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR541507G

Pol. Horizontal Vertical
1 HL&\!&I{dB«VJm) 1 HLMI{dBﬂVJm)
1225 1225
875 85
EAK(UNI) EAK(UNI)
011 e R | f b T S W | fl [
AVG_54 AVG_54
525 525
30 30
Peak
115 115
Avg
1000 8800. 16600, 24400, 32200, 40000 1000 8800 16600. 24400 32200, 40000
Frequency (MHz) Frequency (MHz)
Site @ @3CHI6-HY Site @ @3CHIG-HY
Condition: PEAK(UNIT) 3m 9120D-1522 250327 HORIZONTAL Condition: PEAK(UNIT) 3m 9128D-1522 250327 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dB dB/m A8 dB A8 om  deg Mz dBuV/m dBuV/m B B dB/fm A8 A8 A8 om  deg
1 11710.09 47.78 74.80 -26.22 57.47 3B.64 16.86 65.77 @58 - -- Peak 1 11710.09 47.41 74.00 -26.59 57.89 38.62 16.92 65.79 @.57  -- - Peak
2 17965.00 5227 68.20 -15.93 53.34 39.67 2134 63.50 @.62 -~ -- Pk 1 17965.00 52,89 68.20 -15.31 9492 39.53 2.4 6362 @62 -~ - Pesk
TEL : 886-3-327-0868 Page Number : C1-47 of 57

FAX : 886-3-327-0855
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Mode Band Edge - L

U-NII-4_5.85-5.895_802.11ax HE20_CH177_Partial RU 106/54_5885MHz

ANT 1
Pol. Horizontal Fundamental
Level (dBuVim) Level (dBuV/m)
140 PERRBE[UNTA] 140
1225 /‘ 12251
105.0 !
’ 1050
75 PEAK{UNI 4
875 (U4
0
1 70.0
52 Sttt i W
52.5
350
350
175
175
Peak
5600 5659, 718, 5TTT. 5836. 5895
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site : @3CHIG-HY Frequency Mz}
Condition: PEAK_BE(UNIT 4) 3n 9126D-1522 250327 HORTZONTAL
: RBW:1000.009KHz VBH:3009.600kHz ST:Auto Site @ B3CHLG-HY
Condition: PEAK(UNIT 4) 3m 9128D-1522_250327 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : RBH:1000.000KHz VBH:3000.800KHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Linit Read  Ant Cable P A AP TR
Mz diuyje dBwjn - dB dBW difu A8 b B o deg Freq Level ﬂ;e Margin Le::l Fact:r zos: F;:ZE Fact:: s Remark
1 5612.69 54.79 68.20 -13.41 39.85 33.05 11.66 29.73 0.9 100 110 Peak 4 Harg
2 5650.15 52.98 68.31 -15.33 37.88 33.20 11.7 29.80 0.9 180 119 Peak —_——
3 SWL78 53.51 19570 -5.19 37.97 3351 1.7 2983 0.09 100 110 Peak Mz dBuV/n dBulfn dB dBV dB/n B A B o deg
4 570,67 52.60110.95 -56.35 36,98 33.68 1178 23.84 .08 180 110 Peak 1 5B85.00 169.13 --o-on ooeeoe 92.85 428 1104 9.9 0.00 100 110 Pesk
1 Level (dBuVim)
1225
1050 1
875
00 AVGUNI4)
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CHI6-HY
Condition: AVG(UNTI 4) 3m 91200-1522_250327 HORIZONTAL
+ RBi:1009.008KHz VBIW:0.750kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5885.80 181.44 ------ ------ 85.16 34.26 11.94 29.94 0.00 160 118 Average
TEL : 886-3-327-0868 Page Number : C1-48 of 57

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
+aLevel (dBuVim)
1225
105 i
( PEAK_BE(UNIL4
o5 }r L
0.0 i
JJ‘U w
bl o ottt
Rl L
3,
17!
Peak Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK_BE(UNII 4) 3m 91200-1522_250327 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5895.25 90.17 118.02 -19.85 73.88 34.29 11.94 29.94 .09 160 110 Peak
2 5928.58 57.78 §8.20 -30.50 41.39 34,30 11.97 29.96 @.00 160 118 Peak
m Level {dBuVim)
1225
105
T
m AVG BEUNL4)
5 P 2
350
17
Avg Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE(UNII 4) 3m 9128D-1522 250327 HORIZONTAL
+ RBW:1080.060kHz VBW:8.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B o deg
1 5895.25 83.83 9.6 -6.19 67.54 34.29 11.94 29.94 .08 180 110 Average
2 5928.50 47.46 68.20 -20.74 31.15 3430 11.97 29.96 @0.08 180 110 Average
TEL : 886-3-327-0868 Page Number : C1-49 of 57

FAX : 886-3-327-0855
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Mode Band Edge - L

U-NII-4_5.85-5.895_802.11ax HE20_CH177_Partial RU 106/54_5885MHz

ANT 1
Pol. Vertical Fundamental
Level (dBuVim) Level (dBuV/m)
140 PERRBE[UNTA] 140
1225 /‘ 12251
105.0 1050 1
75 PEAK{UNI 4
875 (U4
0
70.0
525 ISR S
52.5
350
350
175
175
Peak
5600 5659, 718, 5TTT. 5836. 5895
Frequency {MHz)
1000 2200, 3400, 4600, 5800. 7000
Site : @3CHIG-HY Frequency Mz}
Condition: PEAK_BE(UNIT 4) 3m 9120D-1522 250327 VERTICAL
: RBW:1000.009KHz VBH:3009.600kHz ST:Auto Site @ B3CHLG-HY
Condition: PEAK(UNII 4) 3m 9128D-1522_250327 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : RBH:1000.000KHz VBH:3000. 800Kz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Linit Read  Ant Cable P A AP TR
Mz diulje dewjn - dB dBw difu A8 b B o deg Freq Level ﬂ;e Margin Le::l Fact:r zos: F;:ZE Fact:: s Remark
1 5601.48 54.95 68.20 -13.24 40.07 33.01 11.65 20.77 0.9 300 123 Peak 4 Harg
2 5650.15 52.73 68.31 -15.58 37.63 33.20 11.70 29.80 0.0 380 123 Peak —_——
3 S00.89 5431 195.45 -SL14 3878 33.60 1176 29.83 0.09 300 173 Peak Mz dBuVin dBulfn dB dBV dB/n B A B o deg
4 570,67 52.12 110.95 -56.83 3650 33.68 1178 23.84 .08 380 123 Pesk 1 5B85.00 164.76 --o-oc -oeooe 8.43 3428 1104 2.9 0.00 300 123 Pesk
1 Level (dBuVim)
1225
1050 i
875
00 AVGUNI4)
525 —
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CHI6-HY
Condition: AVG(UNTI 4) 3m 91200-1522_250327 VERTICAL
+ RBi:1009.008KHz VBIW:0.750kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5885.80 97.27 ------ ------ 80.99 34.286 11.94 29.94 0.00 300 123 Average
TEL : 886-3-327-0868 Page Number : C1-50 of 57

FAX : 886-3-327-0855
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Pol. Vertical Fundamental
+aLevel (dBuVim)
1225
105,
PEAK_BE(UNIL4
s (UNI4)
00
2
525 ot Lo L MMAA Ftioh o
3,
1
Peak Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK_BE(UNII 4) 3m 91200-1522_250327 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5895.25 B4.61 118.02 -25.41 68.32 34.29 11.9%4 29.94 0.09 300 123 Peak
2 5941.25 56.49 88.20 -31.71 40.18 34,30 11.98 29.97 @.00 360 123 Peak
m Level {dBuVim)
1225
105,
875
m AVG BEUNL4)
52 2
350
11
Avg Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE(UNII 4) 3m 9128D-1522 250327 VERTICAL
+ RBW:1080.060kHz VBW:8.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B o deg
1 5895.25 79.98 96.62 -18.12 63.61 34.29 11.94 29.94 Q.08 3080 123 Average
2 5935.50 47.18 ©8.20 -21.18 30.78 3430 11.9% 29.96 @0.B8 380 123 Average
TEL : 886-3-327-0868 Page Number : C1-51 of 57
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Mode Band Edge - L

U-NII-4_5.85-5.895_802.11ac VHT80_CH171_5855MHz

ANT 1
Pol. Horizontal Fundamental
Level (dBuVim) Level (dBuV/m)
140 PERRBE[UNTA] 140
1225 /‘ 12251
1050 1050 .
75 PEAK{UNI 4
875 (U4
0
1 3 4 m‘L|_I7fI_ITLII_I_\_LI_I—LI—\_IJ
525 b .‘Z.MH
52.5
350
350
175
175
Peak
5600 5659, 718, 5TTT. 5836. 5895
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site : @3CHIG-HY Frequency Mz}
Condition: PEAK_BE(UNIT 4) 3n 9126D-1522 250327 HORTZONTAL
: RBW:1000.009KHz VBH:3009.600kHz ST:Auto Site @ B3CHLG-HY
Condition: PEAK(UNIT 4) 3m 9128D-1522_250327 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : RBH:1000.000KHz VBH:3000.800KHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Linit Read  Ant Cable P A AP TR
Mz diuje dBwjn - dB dBw difu A8 b B o deg Freq Level ﬂ;e Margin Le::l Fact:r zos: F;:ZE Fact:: s Remark
1 562095 56.97 68.20 -12.13 41.18 33.08 11.67 29.73 0.9 100 23 Peak 4 Harg
2 565184 54.13 68.97 -14.84 39.02 33.21 11.70 29.89 0.9 180 23 Peak —_——
3 SIS 59.41 195.53 -46.12 3.8 33.60 1176 29.83 0.09 100 23 Peak Mz dBuV/n dBulfn dB dBV /e B A B o deg
4 7066 61,65 112.20 -50.4 46,23 33.68 1178 23.84 .08 180 23 Pesk 1 B55.00 99.00 --oon oeeoe 883 3419 1199 29.91 0.00 160 23 Pesk
1 Level (dBuVim)
1225
1050
1
875
00 AVGUNI4)
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CHI6-HY
Condition: AVG(UNTI 4) 3m 91200-1522_250327 HORIZONTAL
+ RBi:1009.008KHz VBI:3.380kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5855.80 91.38 ------ ------ 75.014 3417 11.9% 29.91 .00 1ee 23 Average
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Pol. Horizontal Fundamental
+aLevel (dBuVim)
1225
105
s I 7 PEAK BE(UNI4)
700 . W‘J !
WWMWWWMM
52,
3,
17!
Peak Blank
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK_BE(UNII 4) 3m 91200-1522_250327 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 592475 69.15 B88.38 -19.23 52.84 3438 11.97 29.96 .8 160 23 Peak
2 5928.58 63.71 B8.20 -19.49 52.40 34.38 11.97 29.96 0. 100 23 Peak
m Level {dBuVim)
1225
105
875 e
m AVG BEUNL4)
MW mwﬂ
e P
52' st |
350
17
Avg Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE(UNII 4) 3m 9128D-1522 250327 HORIZONTAL
+ RBW:1080.060kHz VBW:3.380kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B o deg
1 592475 50.11 68.38 -9.27 42.80 34.3% 11.97 29.96 @.e@ 160 23 Average
2 5926.75 59.38 68.20 -B.99 42.99 3439 11.97 29.9 0.8 160 23 Average
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63

Mode Band Edge - L

U-NII-4_5.85-5.895_802.11ac VHT80_CH171_5855MHz

ANT 1
Pol. Vertical Fundamental
Level (dBuVim) Level (dBuV/m)
140 PERRBE[UNTA] 140
1225 /‘ 12251
105.0 1050
75 PEAK{UNI 4
875 (U4
70.0
] 00
2 3
525 " I SO
52.5
350 )
350
175
175
Peak
5600 5659, 718, 5TTT. 5836. 5895
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site : @3CHIG-HY Frequency Mz}
Condition: PEAK_BE(UNIT 4) 3m 9120D-1522 250327 VERTICAL
: RBW:1000.009KHz VBH:3009.600kHz ST:Auto Site @ B3CHLG-HY
Condition: PEAK(UNII 4) 3m 9128D-1522_250327 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : RBH:1000.000KHz VBH:3000. 800Kz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Linit Read  Ant Cable P A AP TR
Mz dbuje dewjn - dB dBw difu A8 b B o deg Freq Level ﬂ;e Margin Le::l Fact:r zos: F;:ZE Fact:: s Remark
1 5629.21 56.20 68.20 -12.80 41.18 33.12 11.68 29.73 0.9 200 212 Peak 4 Harg
2 565074 54.04 68.75 -14.71 38.93 33.21 1170 29.89 0.9 200 212 Peak —_——
3 S00.61 53.55 195.20 -SLES 35.02 33.60 1176 29.83 0.09 200 212 Peak Mz dBuV/n dBulfn dB dBV dB/n B A B o deg
4 570,67 5264 110.95 -5B.11 37.22 3368 1178 20.84 .08 280 212 Pesk 1 985500 BLIG --oon oeeoe 66.07 4.1 11.89 29.9 0.00 200 22 Pesk
1 Level (dBuVim)
1225
1050
875
1
00 AVGUNI4)
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CHI6-HY
Condition: AVG(UNTI 4) 3m 91200-1522_250327 VERTICAL
+ RBi:1009.088KHz VBI:3.380kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5855.80 75.14 ------ ---e-- 59.83 34.12 11.89 29.9¢ ©.00 200 212 Average
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Pol. Vertical Fundamental
+aLevel (dBuVim)
1225
105
PEAK_BE(UNIL4
s (UNI4)
M
0.0 IM W
Rl
3,
17!
Peak Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK_BE(UNII 4) 3m 91200-1522_250327 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5925.08 54.58 88.20 -33.62 38.27 34.30 1197 29.96 0.09 200 212 Peak
2 5973.08 55.86 88.20 -32.34 39.58 34.25 12.61 29.95 0.00 200 212 Peak
m Level {dBuVim)
1225
105
415
m u AVG BEUNL4)
i p———— . 2
350
17
Avg Blank
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE(UNII 4) 3m 9128D-1522 250327 VERTICAL
+ RBW:1080.060kHz VBW:3.380kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B o deg
1 5925.06 47.98 68.20 -20.22 31.67 3430 11.97 29.96 .08 200 212 Average
2 5936.00 48.20 ©8.20 -20.80 31.88 3430 11.9% 29.96 0.08 200 212 Average
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Pol. Horizontal Vertical
ML&\!&I{dB!IVJm)
1225
875
EAK(UNI)
011 e R | [ A fl [
AVG_54
525
30
Peak
115
Avg
1000 8800, 16600, 24400, 16600. 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site @ @3CHI6-HY
Condition: PEAK(UNIT) 3m 9120D-1522 250327 HORIZONTAL Condition: PEAK(UNIT) 3m 9128D-1522 250327 VERTICAL
Linit Read At Cable Preamp Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m 8 dBw dB/fm  dB B 48 dew db/m B B B om deg
1 11716.08 47.18 74.60 -26.82 56.9 38.60 16.99 65.79 0.57 1 11710.09 47.26 74.00 -26.74 56.99 38.66 16.%4 65.80 @.56  -- -~ Peak
2 1736500 52.27 68.20 -13.93 54.80 39.65 2152 63.32 0.62 1 17965.00 5212 68.20 -16.08 54,12 39.%4 2145 63.61 @.62 -~ -- Pk
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Pol. Horizontal Vertical
Level (dBuV/m) Level (dBuV/m)
0. 0.
bl 50,
60. 60.
ap ap
0. ] 50, ]
- | - |
I— | I— |
wo—1 o
b ]
004 2 M 304 A R
4 pn—— M 4 bt
ad) | hy 2 i ol P i bl
AW W P
QPI 0.0 100
I
] 24, 418, 12 806. 1000 30 4 418, 12 806, 1000
Peak Frequency (MHz) Frequency (MHz)
site + @3CHI6-HY Site & @3CH16-HY
Condition: QP 3m (BL61110&003B2N1DGIN-G6 47020 & 06_241005 HORIZONTAL Condition: QP 3m (BLG11104AASANLDBIN-G6 47020 & 05 241005 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBuv dB/m B d8 B o deg PHz dBuV/m dBuv/m  dB dBuv dB/m B d8 dB o  deg
1 36.79 27,10 48.80 -12.99 37.25 21.42 0.94 32.56 0.05 - -- Peak 1 38.73 33,13 40.00 -6.82 44.40 2031 .96 32.55 0.06 180 320 QP
2 151.25 27.32 43.50 -16.13 4@.50 17.38 1.92 32.43 0.88 - -- Peak 2 187.14 23.94 43.58 -14.56 44.01 15.86 2.13 32.34 0.88 - -- Peak
3 250.89 21.14 46.00 -24.86 30.74 20.20 2.50 32.37 0.07 - -- Peak 3 260.86 19.37 46.00 -26.63 28.99 20.17 2.50 32.36 .07 - -- Peak
4 42188 24.15 46.0@ -21.85 38.59 22.57 3.22 32.35 @.12 - -- Peak 4 492,69 24.51 46.00 -21.49 30.09 23.65 3.44 32.82 0.15 - -- Peak
5 741,98 29.44 46.00 -16.56 28.82 28.33 4.4 32.09 0.14 - -- Peak 5 737.13 29.63 46.00 -16.37 29.18 28.19 4.22 .18 0.14 - -- Peak
6 954.41 32,18 46.80 -13.82 27.68 3L.11 4.82 31.69 0.26 - -- Peak 6 945.68 31.88 46.00 -14.12 27.74 30.88 4.80 31.79 8.15 - -- Peak
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